0000000000000

PARTS LIST

RUBBER CRAWLER CARRIER

MST-800VD

Serial No. 80001 and up

MOIMMOOHHA



PARTS LIST

RUBBER CRAWLER CARRIER

MST-800VD

Serial No. 80001 and up



FOREWORD

Thank you for purchasing this Morooka Rubber Crawler Carrier.
When ordering a part, please specify the model serial number, the engine serial number and the
reading of the hourmeter.

READING FOR PARTS LIST

For complete understanding, the parts list is written as follows.

Fig. Number

Description

Quantity

Serial number

Codes

Figure numbers are not continuous.

@ "
[l

is put in front of the name of an assembly component and the item is entered next
to the assembly. If part marked with “-” is an assembly, its component is part marked

with “= =",

The number of pieces per set used for assembly is specified.
For assembly or part group components, the number of pieces per assembly is specified.

The engine or machine serial number in which the part is used.

The codes and part number specified in the “Part No.” and “Part name” columns represent the
following:

[ The part specified in the line above is applicable instead of this part.

Y¢  Supplied as a set rather than singly.

A-2



CONTENTS

Item FIG No.| PAGE
FORWARD — A-2
CONTENTS — 0-1
ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1-2
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105 1-4
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (1/2) 111 1-6
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (2/2) 112 1-8
ENGINE RELATED PARTS (EXHAUST SYSTEM) 115 1-10
FUEL TANK AND FUEL PIPING 121 1-12
FRAME RELATED PARTS (1/5) (RADIATOR GUARD AND FRONT BAMPER) 201 1-14
(APPLICABLE TO CAB SPEC.)
FRAME RELATED PARTS (1/5) (RADIATOR GUARD AND FRONT BAMPER) 202 1-16
(APPLICABLE TO CANOPY SPEC.)
FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR) 203 1-18
FRAME RELATED PARTS (3/5) (ENGINE INSPECTION COVER) 204 1 -20
(APPLICABLE TO CAB SPEC.)
FRAME RELATED PARTS (3/5) (ENGINE INSPECTION COVER) 205 1-92
(APPLICABLE TO CANOPY SPEC.)
FRAME RELATED PARTS (4/5) (BATTERY BOX) 206 1-24
FRAME RELATED PARTS (5/5) (OPERATOR’S SEAT AND CONTROL PANEL 207 1 -26
BOX) (APPLICABLE TO CAB SPEC.)
FRAME RELATED PARTS (5/5) (OPERATOR’S SEAT AND CONTROL PANEL 208 1 -28
BOX) (APPLICABLE TO CANOPY SPEC.)
CANOPY RELATED PARTS (APPLICABLE TO CANOPY SPEC.) 211 1-30
CAB RELATED PARTS (CAB AND MOUTING PARTS) 291 1-32
(APPLICABLE TO CAB SPEC.)
CAB RELATED PARTS (WINDOW GLASS AND MOUTING PARTS) 299 1-34
(APPLICABLE TO CAB SPEC.)
CAB ASSEMBLY (1/3) (CAB AND RELATED PARTS) 293 1-36
(APPLICABLE TO CAB SPEC.)
CAB ASSEMBLY (2/3) (FRONT WINDOW AND RELATED PARTS) 294 1 -40
(APPLICABLE TO CAB SPEC.)
CAB ASSEMBLY (3/3) (DOOR AND RELATED PARTS) 295 1 -42
(APPLICABLE TO CAB SPEC.)
CAR HEATER RELATED PARTS (APPLICABLE TO CAB SPEC.) 231 1-44
CAR HEATER RELATED PARTS (APPLICABLE TO CANOPY SPEC.) 235 1-46
UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER) 301 1-48
UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER) 311 1 -50
UNDER CARRIAGE RELATED PARTS (TRACK ROLLER) 321 1-52
STEERING CONTROL SYSTEM 401 1-54
DUMP CONTROL SYSTEM 421 1 -56
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) 501 1 -58
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) 502 1 -60

0-1




[tem FIG No.| PAGE
HYDRAULIC PIPING (HST MAIN LINE) 503 1-62
EIT\IIIDEI)?AULIC PIPING (PARKING BRAKE AND H-L SPEED SELECTOR VALVE 504 1 -64
HYDRAULIC PIPING (OIL COOLER AND RETURN LINE) 505 1 -66
HYDRAULIC OIL TANK 551 1-68
HYDRAULIC OIL FILTER 555 1-70
DUMP BODY RELATED PARTS 601 1-72
ELECTRICAL SYSTEM (CONTROL PANEL BOX) 701 1-74
ELECTRICAL SYSTEM (CAB WIRING, BUZZER AND RELAY) 705 1-76
(APPLICABLE TO CAB SPEC.)
ELECTRICAL SYSTEM (OPERATOR'S COMPARTMENT BUZZER AND RELAY) 706 1-78
(APPLICABLE TO CANOPY SPEC.)
ELECTRICAL SYSTEM (CHASSIS WIRING HARNESS AND LAMPS) 711 1-80
ELECTRICAL SYSTEM (CHASSIS WIRING DIAGRAM) 712 1-84
ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY) 715 1-86
ELECTRICAL SYSTEM (BATTERY WIRING DIAGRAM) 716 1-88
MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO CAB SPEC.) 801 1-90
MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO CANOPY SPEC.)| 802 1-92
MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO CAB SPEC.) 811 1-94
MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO CANOPY SPEC.) 812 1-96
NUMERICAL INDEX — 9-1




MST-800VD



FIG..101 ENGINE RELATED PARTS
(ENGINE MOUNTING PARTS AND RADIATOR)

PV93411



FIG..101

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30100-0040 ENGINE ASS'Y (CAT C4.4) 1 80001 ~
2 1-30110-3120 FRONT LEFT SIDE BRACKET 1 80001 ~
3 1-30110-3130 FRONT RIGHT SIDE BRACKET 1 80001 ~
4 1-30110-3510 FLANGE NUT (M12) 8 80001 ~
5 1-30110-3140 REAR LEFT SIDE BRACKET 1 80001 ~
6 1-30110-3150 REAR RIGHT BRACKET 1 80001 ~
7 0-1000-31230 BOLT (M12X30) 8 80001 ~
8 0-1100-31230 SPRING WASHER (M12) 8 80001 ~
9 1-11110-1110 CUSHION 4 80001 ~

10 0-1000-31235 BOLT (M12X35) 4 80001 ~
1 0-1200-31210 NUT (M12) 8 80001 ~
12 0-1100-31230 SPRING WASHER (M12) 8 80001 ~
13 0-1120-31225 PLANE WASHER (M12) 8 80001 ~
14 0-1000-31230 BOLT (M12X30) 4 80001 ~
15 0-1100-31230 SPRING WASHER (M12) 4 80001 ~

RADIATOR ASS'Y

1-30140-3000 (TRAD NO.1900-468-000) ! 80001 ~
16 | 1-30140-3010 GRAD No, 1901-468-8010) ! 80001 ~
17 | 1730140-3020 (I'INFIAEE S(O).?;()EGR:%S—WOO) ! 80001 ~
18 | 1-30140-3030 (?%A%ONOcﬁgRoz—ms—mom | 80001 ~
19 | 1-30140-3140 “BOLT 4 80001 ~
20 | 1-30140-3150 :PLANE WASHER 4 80001 ~
21 | 1-30140-3350 RUBBER PLATE 2 80001 ~
22 | 0-1000-31650 BOLT (M16X50) 4 80001 ~
23 | 0-1100-31640 SPRING WASHER (M16) 4 80001 ~
24 | 0-1120-31630 PLANE WASHER (M16) 4 80001 ~
25 | 1-30140-3310 INLET HOSE 1 80001 ~
26 | 1-30140-3320 OUT LET HOSE 1 80001 ~
27 | 0-2700-00055 CLAMP (JUBILEE 2) 4 80001 ~
28 | 1-30140-3330 DRAIN HOSE (9X1200) 1 80001 ~
29 | 0-2700-00012 CLAMP (JUBILEE 000) 1 80001 ~

1-3



FIG..105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)

PV93412



FIG..105

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30610-0010 MAIN PUMP ASS'Y (PV055055) 1 80001 ~
2 4-36610-1310 COUPLING 1 80001 ~
3 1-30610-0020 GEAR PUMP ASS'Y 1 80001 ~
4 0-2050-01883 O-RING 1 80001 ~
5 0-1500-30635 BOLT (UNF3/8X35) 2 80001 ~
6 0-1100-31025 SPRING WASHER (M10) 2 80001 ~
7 0-1120-31020 PLANE WASHER (M10) 2 80001 ~
8 1-30160-1110 RUBBER COUPLING 1 80001 ~
9 1-11160-1120 *BOLT 4 80001 ~

10 1-51160-1130 BOSS 1 80001 ~
1 1-30160-3150 CENTER PLATE 1 80001 ~
12 1-11160-1120 BOLT 4 80001 ~
13 0-1500-30730 BOLT (UNF7/16X30) 8 80001 ~
14 0-1100-31230 SPRING WASHER (M12) 8 80001 ~
15 1-13160-1150 COVER 1 80001 ~
16 0-1000-31030 BOLT (M10X30) 12 80001 ~
17 0-1100-01025 SPRING WASHER (M10) 12 80001 ~
18 0-1120-01020 PLANE WASHER (M10) 12 80001 ~
19 0-1000-01440 BOLT (M14X40) 4 80001 ~
20 0-1100-01435 SPRING WASHER (M10) 4 80001 ~
21 1-11160-1170 PLANE WASHER (M10) 4 80001 ~

1-5



FIG..111 ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (1/2)

PV93413

1-6



FIG.111

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-30120-3000 AIR CLEANER ASS'Y 1 80001 ~
1-30120-3120 *OUTER ELEMENT 1 80001 ~

(%% 1-30120-3130) *INNER ELEMENT 1 80001 ~

2 1-30120-3220 +CAP 1 80001 ~
3 0-5620-00000 DUST INDICATOR 1 80001 ~
4 1-30120-3410 BRACKET 1 80001 ~
5 0-1000-00830 BOLT (M8X30) 2 80001 ~
6 0-1120-00816 PLANE WASHER (M8) 4 80001 ~
7 0-1200-00806 NUT (M8) 2 80001 ~
8 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
9 0-1000-01016 BOLT (M10X16) 2 80001 ~
10 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
1 0-1120-01020 PLANE WASHER (M10) 2 80001 ~
12 1-30120-3310 JOINT HOSE 1 80001 ~
13 1-30120-3320 INTAKE AIR PIPE 1 80001 ~
14 1-30120-3330 JOINT HOSE 1 80001 ~
15 0-2700-10112 CLAMP (ABA 87-112) 4 80001 ~
16 1-30120-3420 BRACKET 1 80001 ~
17 1-30120-3430 FLANGE BOLT (M8X30) 4 80001 ~
18 1-30120-3440 U-BOLT (M10) 2 80001 ~
19 0-1200-01008 NUT (M10) 8 80001 ~
20 0-1120-01020 PLANE WASHER (M10) 4 80001 ~




FIG..112 ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (2/2)

PV93414

%,\

\ pﬁ .{KL \ﬂ w\w
..... 5L/
/,\NMHHHAM\FJI \G\\N

Lhﬂ@wx

1-8



FIG..112

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30120-3510 INTER COOLER INLET PIPE 1 80001 ~
2 1-30120-3520 INTER COOLER OUTLET PIPE 1 80001 ~
3 1-30120-3530 JOINT HOSE (PERKINS 3383A034) 3 80001 ~
4 0-2700-10080 CLAMP (ABA 60-80) 6 80001 ~
5 1-30120-3540 JOINT HOSE (AEM 324 120909) 1 80001 ~
6 0-2700-00070 CLAMP (JUBILEE 3) 2 80001 ~
7 1-30120-3610 BRACKET 1 80001 ~
8 1-30110-3510 RELAY MOUNTING BRACKET 1 80001 ~
9 0-1050-00816 FLANGE BOLT (M8X16) 2 80001 ~

10 1-30120-3620 CLAMP 1 80001 ~
1 1-30120-3630 CLAMP 1 80001 ~
12 0-1000-00820 BOLT (M8X20) 1 80001 ~
13 0-1120-00816 PLANE WASHER (M8) 1 80001 ~
14 0-1200-00806 NUT (M8) 1 80001 ~
15 0-1100-00820 SPRING WASHER (M8) 1 80001 ~
16 0-1000-01025 BOLT (M10X25) 1 80001 ~
17 0-1120-01020 PLANE WASHER (M10) 1 80001 ~
18 0-1200-01008 NUT (M10) 1 80001 ~
19 0-1100-01025 SPRING WASHER (M10) 1 80001 ~




FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM)

PV93415



FIG..115

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-18130-1110 EXHAUST MUFFLER 1 80001 ~
2 1-18130-1140 *GASKET 1 80001 ~
3 0-1000-01035 *BOLT (M10X35) 4 80001 ~
4 0-1200-01008 *NUT (M10) 4 80001 ~
5 0-1100-01025 *SPRING WASHER (M10) 4 80001 ~
6 1-30130-3120 FRONT PIPE (B) 1 80001 ~
7 1-30130-3210 INSULATION SHEETS 1 80001 ~
8 0-2700-10080 CLAMP (ABA 60-80) 2 80001 ~
9 1-30130-3130 FRONT PIPE (A) 1 80001 ~

10 1-18130-1140 GASKET 1 80001 ~
1 0-1000-01035 BOLT (M10X35) 4 80001 ~
12 0-1200-01008 NUT (M10) 4 80001 ~
13 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
14 1-41130-1130 TAIL PIPE 1 80001 ~
15 1-41130-1150 CLAMP 1 80001 ~
16 0-1000-01035 BOLT (M10X35) 1 80001 ~
17 0-1200-01008 NUT (M10) 1 80001 ~
18 0-1100-01025 SPRING WASHER (M10) 1 80001 ~
19 1-51130-1150 CLAMP 2 80001 ~
20 1-33130-1180 SUPPORT 4 80001 ~
21 0-1000-00620 BOLT (M6X20) 4 80001 ~
22 0-1200-00605 NUT (M6) 4 80001 ~
23 0-1100-00615 SPRING WASHER (M6) 4 80001 ~
24 1-30130-3210 BRACKET 1 80001 ~
25 0-1000-00620 BOLT (M6X20) 8 80001 ~
26 0-1200-00605 NUT (M6) 8 80001 ~
27 0-1100-00615 SPRING WASHER (M6) 8 80001 ~
28 0-1120-00616 PLANE WASHER (M6) 8 80001 ~
29 0-1000-01020 BOLT (M10X20) 4 80001 ~
30 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
31 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
32 1-30130-3220 BRACKET 1 80001 ~
33 0-1000-01235 BOLT (M12X35) 2 80001 ~
34 0-1110-01230 PLANE WASHER (M12) 2 80001 ~
35 0-1200-01210 NUT (M12) 2 80001 ~
36 0-1100-01230 SPRING WASHER (M12) 2 80001 ~
37 0-1000-01020 BOLT (M10X20) 2 80001 ~
38 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
39 0-1120-01020 PLANE WASHER (M10) 2 80001 ~




FIG..121 FUEL TANK AND FUEL PIPING

z

View Z

28
L&
P
30

TA=YENl -9
wWater Separator

PV93416

1-12



FIG..121

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-30150-2001 FUEL TANK ASS'Y 1 80001 ~

1 1-30150-2111 *FUEL TANK 1 80001 ~
2 1-30150-2130 *STRAINER 1 80001 ~
3 1-51150-1140 *CAP (WITH KEY) 1 80001 ~
1-51150-1180 KEY 1 80001 ~

4 1-31150-1150 DRAIN BOLT 1 80001 ~
5 0-2010-02418 O-RING (P18) 1 80001 ~
6 0-2150-01036 FUEL LEVEL GAUGE TUBE 1 80001 ~
7 0-2700-00012 CLAMP (JUBILEE 000) 2 80001 ~
8 1-30150-2190 FUEL LEVEL SENSOR 1 80001 ~
9 0-1300-00410 SCREW (4X10) 5 80001 ~
10 0-1100-00410 SPRING WASHER (M4) 5 80001 ~
1 0-1130-00408 PLANE WASHER (M4) 5 80001 ~
12 1-30150-2220 COVER 1 80001 ~
13 0-1000-00610 BOLT (M6X10) 4 80001 ~
14 0-1100-00615 SPRING WASHER (Mé6) 4 80001 ~
15 0-1000-01020 BOLT (M10X20) 6 80001 ~
16 0-1100-01025 SPRING WASHER (M10) 6 80001 ~
17 0-1120-01020 PLANE WASHER (M10) 6 80001 ~
18 0-2171-01040 FUEL SUPPLY HOSE (¢ 9X1400) 1 80001 ~
19 0-2170-01080 FUEL SUPPLY HOSE (¢ 9X800) 1 80001 ~
20 0-2171-01080 FUEL RETURN HOSE (¢ 9X1800) 1 80001 ~
21 0-4380-00202 ELBOW (PT1/4XPT1/4) 2 80001 ~
22 1-13150-1120 JOINT 2 80001 ~
23 0-2700-00012 CLAMP (JUBILEE 000) 6 80001 ~
24 1-46150-2310 HOSE HOLDING BRACKET 2 80001 ~
25 1-30150-3510 SEPARATOR MOUNTING BRACKET 1 80001 ~
26 0-1000-01035 BOLT (M10X20) 2 80001 ~
27 0-1120-01020 PLANE WASHER (M10) 2 80001 ~
28 0-1200-01008 NUT (M10) 2 80001 ~
29 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
30 0-1000-01025 BOLT (M10X25) 2 80001 ~
31 0-1120-01020 PLANE WASHER (M10) 2 80001 ~
32 0-1200-01008 NUT (M10) 2 80001 ~
33 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
34 0-2830-02920 SPIRAL TUBE AR 80001 ~
35 0-2800-00202 STRAP BAND AR 80001 ~
0-2800-00383 STRAP BAND AR 80001 ~




FIG.201 FRAME RELATED PARTS (1/5)
(RADIATOR GUARD AND FRONT BAMPER) (APPLICABLE TO CAB SPEC.)

PV93417

-14



FIG..201

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-30510-3110 MAIN FRAME 1 80001 ~
2 | 1-30520-3120 RADIATOR COVER 1 80001 ~
3 | 0-1000-01020 BOLT (M10X20) 7 80001 ~
4 | 0-1100-01025 SPRING WASHER (M10) 7 80001 ~
5 | 0-1120-01020 PLANE WASHER (M10) 7 80001 ~
6 | 1-30520-2130 FRANT GRILLE 1 80001 ~
7 | 0-1000-01020 BOLT (M10X20) 7 80001 ~
8 | 0-1100-01025 SPRING WASHER (M10) 7 80001 ~
9 | 0-1120-01020 PLANE WASHER (M10) 7 80001 ~

10 | 1-30520-3160 PLATE 1 80001 ~
11 | 0-1000-00816 BOLT (M8X16) 2 80001 ~
12 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
13 | o0-1160-00823 LARGE PLANE WASHER (M8) 2 80001 ~
14 | 1-30520-3170 PLATE 1 80001 ~
15 | 0-1000-01020 BOLT (M10X20) 3 80001 ~
16 | 0-1100-01025 SPRING WASHER (M10) 3 80001 ~
17 | o-1160-01020 LARGE PLANE WASHER (M10) 3 80001 ~
18 | 1-30520-2151 FRONT BUMPER 1 80001 ~
19 | 0-1000-01020 BOLT (M10X20) 4 80001 ~
20 | 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
21 | 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
22 | 0-1050-00616 SCREW WITH WASHER (M6X16) 8 80001 ~




FIG..202 FRAME RELATED PARTS (1/5)
(RADIATOR GUARD AND FRONT BAMPER) (APPLICABLE TO CANOPY SPEC.)

PV93418

1-16



FIG..202

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30510-3110 MAIN FRAME 1 80001 ~
2 1-30520-3130 RADIATOR COVER 1 80001 ~
3 0-1000-01020 BOLT (M10X20) 7 80001 ~
4 0-1100-01025 SPRING WASHER (M10) 7 80001 ~
5 0-1120-01020 PLANE WASHER (M10) 7 80001 ~
6 1-30520-2130 FRANT GRILLE 1 80001 ~
7 0-1000-01020 BOLT (M10X20) 7 80001 ~
8 0-1100-01025 SPRING WASHER (M10) 7 80001 ~
9 0-1120-01020 PLANE WASHER (M10) 7 80001 ~

10 1-30520-3160 PLATE 1 80001 ~
11 0-1000-00816 BOLT (M8X16) 2 80001 ~
12 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
13 0-1160-00823 LARGE PLANE WASHER (M8) 2 80001 ~
14 1-30520-3170 PLATE 1 80001 ~
15 0-1000-01020 BOLT (M10X20) 3 80001 ~
16 0-1100-01025 SPRING WASHER (M10) 3 80001 ~
17 0-1160-01020 LARGE PLANE WASHER (M10) 3 80001 ~
18 1-30520-2180 FRONT COVER 1 80001 ~
19 | 0-1000-01220 | BOLT (M12X20) 2 ~ 80001 ~
20 0-1100-01230 SPRING WASHER (M12) 2 80001 ~
21 0-1120-01225 PLANE WASHER (M12) 2 80001 ~
22 1-30520-2151 FRONT BUMPER 1 80001 ~
23 0-1000-01020 BOLT (M10X20) 4 80001 ~
24 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
25 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
26 0-1050-00616 SCREW WITH WASHER (M6X16) 8 80001 ~




FIG..203 FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR)

PV93419



FIG..203

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30520-2160 UNDER COVER 1 80001 ~
2 1-41520-1820 -HINGE (WELDED) 2 80001 ~
3 0-1000-01020 BOLT (M10X20) 6 80001 ~
4 0-1100-01025 SPRING WASHER (M10) 6 80001 ~
5 0-1120-01020 PLANE WASHER (M10) 6 80001 ~
6 1-30510-2250 STEP 1 80001 ~
7 0-1000-01220 BOLT (M12X20) 2 80001 ~
8 0-1100-01230 SPRING WASHER (M12) 2 80001 ~
9 0-1120-01225 PLANE WASHER (M12) 2 80001 ~

10 1-11510-1210 CAP 2 80001 ~
1 0-1000-00616 BOLT (M6X16) 4 80001 ~
12 0-1100-00615 SPRING WASHER (M6) 4 80001 ~
13 0-1120-00616 PLANE WASHER (M6) 4 80001 ~
14 1-30710-1621 SAFETY BAR 1 80001 ~
15 1-32710-1650 CUSHION 1 80001 ~
16 1-30710-1630 PIN 1 80001 ~
17 0-1200-01613 NUT (M16) 1 80001 ~
18 0-1100-01640 SPRING WASHER (M16) 1 80001 ~
19 0-1120-01630 PLANE WASHER (M16) 1 80001 ~
20 1-30510-1310 CUSHION BLOCK 2 80001 ~
21 0-1310-01090 SCREW (M10X90) 4 80001 ~

1-29520-1200 REAR VIEW MIRROR ASS'Y 1 80001 ~
22 1-29520-1220 *REAR VIEW MIRROR 1 80001 ~
23 1-29520-1230 *RUBBER SEAT 1 80001 ~
24 0-1300-00616 *SCREW (M6X16) 2 80001 ~




FIG..204 FRAME RELATED PARTS (3/5) (ENGINE INSPECTION COVER)
(APPLICABLE TO CAB SPEC.)

3-89 6 35

2 Y

PV93420



FIG..204

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30520-2311 ENGINE INSPECTION COVER 1 80001 ~
2 1-30520-2330 | CATCHER 2 80001 ~
3 0-1000-00616 BOLT (M6X16) 4 80001 ~
4 0-1200-00605 NUT (M6) 4 80001 ~
5 0-1120-00615 SPRING WASHER (M6) 4 80001 ~
6 1-30520-2370 HANDLE 1 80001 ~
7 1-30520-2340 DAMPER 1 80001 ~
8 1-30520-2350 BOLT 2 80001 ~
9 0-1160-00823 LARGE PLANE WASHER (M8) 2 80001 ~

10 0-1200-00806 NUT (M8) 2 80001 ~
1 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
12 1-30520-2360 COVER 1 80001 ~
13 0-1090-00516 BOLT WITH WASHER (M5X16) 4 80001 ~
14 0-1000-00820 BOLT (M8X20) 5 80001 ~
15 0-1100-00820 SPRING WASHER (M8) 5 80001 ~
16 0-1120-00816 PLANE WASHER (M8) 5 80001 ~
17 1-30520-2320 COVER 1 80001 ~
18 0-1000-00816 BOLT (M8X16) 5 80001 ~
19 0-1100-00820 SPRING WASHER (M8) 5 80001 ~
20 0-1120-00816 PLANE WASHER (M8) 4 80001 ~
21 0-1160-00823 LARGE PLANE WASHER (M8) 1 80001 ~
22 1-30520-3220 LEFT SIDE BRACKET 1 80001 ~
23 0-1000-01025 BOLT (M10X25) 3 80001 ~
24 0-1100-01025 SPRING WASHER (M10) 3 80001 ~
25 0-1120-01020 PLANE WASHER (M10) 3 80001 ~
26 1-30520-3230 RIGHT SIDE BRACKET 1 80001 ~
27 0-1000-01025 BOLT (M10X25) 4 80001 ~
28 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
29 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
30 1-30520-3210 REAR SUPPORT 1 80001 ~
31 0-1000-00820 BOLT (M8X20) 4 80001 ~
32 0-1100-00820 SPRING WASHER (M8) 4 80001 ~
33 0-1120-00816 PLANE WASHER (M8) 4 80001 ~
34 1-30520-3280 REAR COVER 1 80001 ~
35 0-1000-01016 BOLT (M10X16) 5 80001 ~
36 0-1100-01025 SPRING WASHER (M10) 5 80001 ~
37 0-1120-01020 PLANE WASHER (M10) 5 80001 ~




FIG..205 FRAME RELATED PARTS (3/5) (ENGINE INSPECTION COVER)
(APPLICABLE TO CANOPY SPEC.)




FIG..205

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 | 1-30520-2311 ENGINE INSPECTION GOVER 1 80001 ~
2 | 1-30520-2330 CATCHER 2 80001 ~
3 | 0-1000-00616 BOLT (M6X16) 4 80001 ~
4 | 0-1200-00605 NUT (M6) 4 80001 ~
5 | 0-1120-01640 SPRING WASHER (M16) 4 80001 ~
6 | 1-30520-2370 HANDLE 1 80001 ~
7 | 1-30520-2340 DAMPER 1 80001 ~
8 | 1-30520-2350 BOLT 2 80001 ~
9 | o-1160-00823 LARGE PLANE WASHER (M8) 2 80001 ~
10 | 0-1200-00806 NUT (M8) 2 80001 ~
11 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
12 | 1-30520-2360 COVER 1 80001 ~
13 | 0-1090-00516 BOLT WITH WASHER (M5X16) 4 80001 ~
14 | 0-1000-00820 BOLT (M8X20) 5 80001 ~
15 | 0-1100-00820 SPRING WASHER (M8) 5 80001 ~
16 | 0-1120-00816 PLANE WASHER (M8) 5 80001 ~
17 | 1-30520-3710 COVER 1 80001 ~
18 | 0-1000-00816 BOLT (M8X16) 13 80001 ~
19 | 0-1100-00820 SPRING WASHER (M8) 13 80001 ~
20 | o0-1120-00816 PLANE WASHER (M8) 13 80001 ~
21 | 1-30520-3220 LEFT SIDE BRACKET 1 80001 ~
22 | 0-1000-01025 BOLT (M10X25) 3 80001 ~
23 | 0-1100-01025 SPRING WASHER (M10) 3 80001 ~
24 | o0-1120-01020 PLANE WASHER (M10) 3 80001 ~
25 | 1-30520-3230 RIGHT SIDE BRACKET 1 80001 ~
26 | 0-1000-01025 BOLT (M10X25) 4 80001 ~
27 | o-1100-01025 SPRING WASHER (M10) 4 80001 ~
28 | 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
29 | 1-30520-3210 REAR SUPPORT 1 80001 ~
30 | 0-1000-00820 BOLT (M8X20) 4 80001 ~
31 | o0-1100-00820 SPRING WASHER (M8) 4 80001 ~
32 | o-1120-00816 PLANE WASHER (M8) 4 80001 ~
33 | 1-30520-3280 REAR GOVER 1 80001 ~
34 | 0-1000-01016 BOLT (M10X16) 5 80001 ~
35 | 0-1100-01025 SPRING WASHER (M10) 5 80001 ~
36 | 0-1120-01020 PLANE WASHER (M10) 5 80001 ~




FIG..206 FRAME RELATED PARTS (4/5) (BATTERY BOX)

PV93421

1-24



FIG..206

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30520-2411 BATTERY BOX 1 80001 ~
2 0-1000-01025 BOLT (M10X25) 5 80001 ~
3 0-1100-01025 SPRING WASHER (M10) 5 80001 ~
4 0-1120-01020 PLANE WASHER (M10) 5 80001 ~
5 1-30520-2420 COVER 1 80001 ~
6 1-30520-2431 HINGE 2 80001 ~
7 0-1305-00410 SCREW WITH WASHER (M4X10) 12 80001 ~
8 1-29520-1521 CATCHER 2 80001 ~
9 0-1310-00512 SCREW (M5X12) 4 80001 ~

10 1-30520-2460 DAMPER 1 80001 ~
1 0-1300-00416 SCREW (M4X16) 1 80001 ~
12 0-1200-00403 NUT (M4) 1 80001 ~
13 0-1100-00410 SPRING WASHER (M4) 1 80001 ~
14 0-1120-00408 PLANE WASHER (M4) 1 80001 ~
15 1-30520-2470 RUBBER PLATE 1 80001 ~
16 0-1000-00616 BOLT (M6X16) 3 80001 ~
17 0-1100-00615 SPRING WASHER (Mé6) 3 80001 ~
18 0-1120-00616 PLANE WASHER (M6) 3 80001 ~
19 1-55210-4810 | RELAY BRACKET 1 80001 ~
20 0-1000-01020 BOLT (M10X20) 2 80001 ~
21 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
22 0-1120-01020 PLANE WASHER (M10) 2 80001 ~

1-25



FIG..207 FRAME RELATED PARTS (5/5) (OPERATOR’'S SEAT AND
CONTROL PANEL BOX) (APPLICABLE TO CAB SPEC.)

PV83422

1-26



FIG..207

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30520-3510 OPERATOR'S SEAT BRACKET 1 80001 ~
2 0-1000-01025 BOLT (M10X25) 4 80001 ~
3 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
4 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
5 1-30520-3520 CONTROL PANEL BOX 1 80001 ~
6 0-1000-01025 BOLT (M10X25) 4 80001 ~
7 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
8 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
9 1-30520-3530 PANEL 1 80001 ~

10 0-1305-00616 SCREW WITH WASHER (M6X16) 6 80001 ~
1 1-30520-3710 RELAY MOUNTING BRACKET 1 80001 ~
12 0-1200-00605 NUT (M6) 2 80001 ~
13 0-1100-00615 SPRING WASHER (M6) 2 80001 ~
14 0-1120-00616 PLANE WASHER (M6) 2 80001 ~
15 MA87054113000 OPERATOR'S SEAT ASS'Y 1 80001 ~
16 0-1000-00825 BOLT (M8X25) 4 80001 ~
17 0-1100-00820 SPRING WASHER (M8) 4 80001 ~
18 0-1120-00816 PLANE WASHER (M8) 4 80001 ~
19 1-30520-3550 HARNESS COVER 1 80001 ~
20 0-1000-00820 BOLT (M8X20) 2 80001 ~
21 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
22 0-1120-00816 PLANE WASHER (M8) 2 80001 ~




FIG..208 FRAME RELATED PARTS (5/5) (OPERATOR'S SEAT AND
CONTROL PANEL BOX) (APPLICABLE TO CANOPY SPEC.)

PV93423



FIG..208

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 | 1-30520-3550 OPERATOR'S SEAT BRACKET 1 80001 ~
2 | 0-1000-01025 * BOLT (M10X25) ' 4 80001 ~
3 | o-1100-01025 SPRING WASHER (M10) 4 80001 ~
4 | o-1120-01020 PLANE WASHER (M10) 4 80001 ~
5 | 1-30520-3520 CONTROL PANEL BOX 1 80001 ~
6 | 1-30520-2920 HOLE PLUG 2 80001 ~
7 | 0-1000-01025 BOLT (M10X25) 4 80001 ~
8 | 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
9 | 0-1120-01020 PLANE WASHER (M10) 4 80001 ~

10 | 1-30520-3530 PANEL 1 80001 ~
11 | 1-30520-2930 RUBBER PLATE 1 80001 ~
12 | o-1080-00616 BOLT WITH WASHER (M6X16) 6 80001 ~
13 | 1-30520-3710 RELAY MOUNTING BRACKET 1 80001 ~
14 | 0-1200-00605 NUT (M6) 2 80001 ~
15 | 0-1100-00615 SPRING WASHER (M6) 2 80001 ~
16 | 0-1120-00616 PLANE WASHER (M6) 2 80001 ~
17 | 1-30540-0020 OPERATOR'S SEAT ASS'Y 1 80001 ~
18 | 1-30540-2210 HEAD REST 1 80001 ~
19 | 0-1200-00806 NUT (M8) 4 80001 ~
20 | o0-1100-00820 SPRING WASHER (M8) 4 80001 ~
21 | o-1120-00816 PLANE WASHER (M8) 4 80001 ~
22 | 1-30540-2310 SEAT BELT 1 80001 ~

1-29



FIG..211 CANOPY RELATED PARTS (APPLICABLE TO CANOPY SPEC.)

S
/”/ - Sy
N =)
AT . /,L.\ ~,
Y| 7
N 4 A
=3 Ny N Z
N :iilé?

PV93424



FIG..211

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30530-2110 CANOPY 1 80001 ~
2 0-1000-01235 BOLT (M12X35) 4 80001 ~
3 0-1100-01230 SPRING WASHER (M12) 4 80001 ~
4 0-1120-01223 PLANE WASHER (M12) 4 80001 ~




FIG.221 CAB RELATED PARTS (CAB AND MOUTING PARTS)
(APPLICABLE TO CAB SPEC.)

A #F i 22 23 i 22
Det?ii l“A [E);etfi | &g 23

PV33425



FIG..221

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30530-2110 CUSHION RUBBER 8 80001 ~
2 0-1000-31280 BOLT (M12X80) 4 80001 ~
3 1-30530-2120 WASHER 4 80001 ~
4 1-30530-2130 SPACER 4 80001 ~
5 0-1020-31675 SOCKET HEAD BOLT (M16X75) 4 80001 ~
6 0-1120-31630 PLANE WASHER (M16) 4 80001 ~
7 1-30530-2140 SPONGE (15X15, L=1000) 5 80001 ~
8 1-30530-2150 NON-SLIP SHEET (30X440) 1 80001 ~
9 1-30530-2160 GUARD PLATE 1 80001 ~

10 0-1000-01035 BOLT (M10X35) 4 80001 ~
1 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
12 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
13 1-30530-2211 BOX 1 80001 ~
14 0-1000-00820 BOLT (M8X20) 6 80001 ~
15 0-1000-00825 BOLT (M8X25) 4 80001 ~
16 0-1100-00820 SPRING WASHER (M8) 10 80001 ~
17 0-1120-00816 PLANE WASHER (M8) 10 80001 ~
18 1-30530-2220 COVER 2 80001 ~
19 1-30530-2230 HINGE 4 80001 ~
20 0-1305-00410 SCREW WITH WASHER (M4X10) 16 80001 ~
21 1-30530-2240 PLATE WITH THREAD 8 80001 ~
22 1-30530-2250 CATCHER 2 80001 ~
23 0-1310-00408 SCREW (M4X8) 8 80001 ~




FIG..222 CAB RELATED PARTS (WINDOW GLASS AND MOUTING PARTS)

(APPLICABLE TO CAB SPEC.)

/ ///.\ MV%/@/

% v
AN

i

L

\M

_— s = - ——F

/WWWM”H e
\////

PV92715

1-34



FIG..222

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 NK148-A111-A GLASS FOR FRONT BOTTOM 1 80001 ~
2 NK192-E160-G SEAL 1 80001 ~
3 NK192-8204-E GLASS RUN 2 80001 ~
4 NK192-4507-A FINISHER 1 80001 ~
5 NK148-A131-A LEFT SIDE WINDOW GLASS 1 80001 ~
6 NK192-F275-A DAM 1 80001 ~
7 NK148-A220-B RIGHT SIDE WINDOW SASH ASS'Y 1 80001 ~
8 NK148-A141-A REAR WINDOW GLASS 1 80001 ~
9 NK148-A151-F ROOF COVER 1 80001 ~

10 NK192-7503-A MOLDING 2 80001 ~
11 NK192-7508-B MOLDING 1 80001 ~




FIG..223 CAB ASSEMBLY (1/3) (CAB AND RELATED PARTS)
(APPLICABLE TO CAB SPEC.)

Detail A PV92716



FIG..223

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 NKS092-00364 CAB 1 80001 ~
2 NK148-F140-A RUBBER SEAL 1 80001 ~
3 NK195-L022-A GROMMET 1 80001 ~
4 NK194-1260-A REAR VIEW MIRROR 2 80001 ~
5 NK998010830B BOLT (M8X30) 2 80001 ~
6 NK999520800B PLANE WASHER (M8) 2 80001 ~
7 NK191-2206-A NOZZLE HOSE ASS'Y 1 80001 ~
8 NK998690410B SET SCREW (M4X10) 2 80001 ~
9 NK191-2140-A WASHER TANK 1 80001 ~
10 NK997800616 BOLT (M6X16) 2 80001 ~
1 NK194-7130-A ASHTRAY 1 80001 ~
12 NK998320412 SCREW (M4X12) 2 80001 ~
13 NK192-6314-A GROMMET 1 80001 ~
14 NK196-1611-U ASSIST HANDLE 1 80001 ~
15 NK908066825 BOLT WITH WASHER (M8X25) 2 80001 ~
16 NK128-F230-A DOOR CATCH ASS'Y 1 80001 ~
17 NK908066825 BOLT WITH WASHER (M8X25) 4 80001 ~
18 NK147-B520-F CATCH LEVER COVER ASS'Y 1 80001 ~
19 NK997800616 BOLT (M6X16) 4 80001 ~
20 NK127-B542-A PIPE 1 80001 ~
21 NK199-Z215-A WASHER 2 80001 ~
22 NK127-B530-A DOOR CATCH LEVER ASS'Y 1 80001 ~
23 NK127-F321-A WASHER 1 80001 ~
24 NK999400801 FLANGE NUT (M8) 1 80001 ~
25 NK148-F220-A RELEASE WIRE ASS'Y 1 80001 ~
26 NK195-M011-A SPRING 1 80001 ~
27 NK148-B831-F DOOR CATCH COVER 1 80001 ~
28 NK997800616 BOLT (M6X16) 2 80001 ~
29 NK148-C311-A PAD 1 80001 ~
30 NK177-F211-C HOLDER 1 80001 ~
31 NK177-B220-C PLATE ASS'Y 1 80001 ~
32 NK199-Z136K SCREW 2 80001 ~
33 NK199-2136-B SCREW 1 80001 ~
34 NK191-4260-A ROOM LAMP 1 80001 ~
35 NK997650516 SCREW (M5X16) 2 80001 ~
36 NK192-9111-B RUBBER STOPPER 1 80001 ~
37 NK999261000 NUT (M10) 1 80001 ~
38 NK999521000 PLANE WASHER (M10) 1 80001 ~
39 NK194-9011-A COAT HOOK 1 80001 ~
40 NK998310412 SCREW (M4X12) 2 80001 ~

1-37



FIG..223 CAB ASSEMBLY (1/3) (CAB AND RELATED PARTS)

(APPLICABLE TO CAB SPEC.)

PV92716

1-36



FIG..223

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
41 1-30550-2270 COVER 1 80001 ~
42 NK908066816 BOLT WITH WASHER (M8X16) 6 80001 ~
43 1-30550-2280 SLOPE ALARM UNIT BRACKET 1 80001 ~
44 0-1080-00616 BOLT WITH WASHER (M6X16) 4 80001 ~
45 NK195-A601-A SEAL COVER 3 80001 ~
46 NK148-C521-A ROOF PAD 1 80001 ~
47 NK192-8203-A GLASS RUN 1 80001 ~
48 NK192-4804-A FINISHER 1 80001 ~
49 NK997800616 BOLT (M6X16) 4 80001 ~
50 1-30550-2290 COVER 1 80001 ~




RONT WINDOW AND RELATED PARTS)

E TO CAB SPEC.)

FiG..224 CAB ASSEMBLY (2/ 3 (F
(APPLICABL

1
‘l
1
[N
)
@& i
1} ;'
8 |

&
10 =

\

AW :
petail B
pVve2717

petail A

1-40



FIG.224

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

NK148-G800-B FRONT WINDOW GLASS ASS'Y 1 80001 ~

1 NK148-8000-B -FRAME ASS'Y 1 80001 ~
2 NK148-A181-B *FRONT GLASS 1 80001 ~
3 NK192-F227-A *DAM 1 80001 ~
4 NK192-2v08-B *RUBBER SEAL 1 80001 ~
5 NK147-BH20-B -LEFT SIDE STAY ASS'Y 1 80001 ~
6 NK147-BH10-B *RIGHT SIDE STAY ASS'Y 1 80001 ~
7 NK147-F021-B *ROLLER 2 80001 ~
8 NK191-11L0-A *WIPER MOTOR ASS'Y 1 80001 ~
9 NK191-12P0-A *WIPER ARM 1 80001 ~
10 NK191-13E0-A *WIPER BLADE ASS'Y 1 80001 ~
1 NK148-BL10-B ‘LINK ASS'Y 1 80001 ~
12 NK147-B910-B -LEFT SIDE BRACKET ASS'Y 1 80001 ~
13 NK147-B920-B *RIGHT SIDE BRACKET ASS'Y 1 80001 ~
14 NK194-G321-A *GRIP 2 80001 ~
15 NK194-62C2-A *LATCH PIN 2 80001 ~
16 NK194-62C3-A *SPRING 2 80001 ~
17 NK194-62D0-A *LEVER ASS'Y 2 80001 ~
18 NK©992220312 *SPRING PIN 2 80001 ~
19 NK147-B930-B -BRACKET ASS'Y 2 80001 ~
20 NK147-B940-B *LATCH HOLDER ASS'Y 2 80001 ~
21 NK194-H413-A -GAS SPRING 7 1 80001 ~
22 NK995760600 *SNAP RING 2 80001 ~
23 NK192-95F1-B *STOPPER 2 80001 ~
24 NK192-9121-A *RUBBER STOPPER 2 80001 ~
25 NK999271000 *NUT (M10) 2 80001 ~
26 NK899521224 -PLANE WASHER (M12) 2 80001 ~
2] NK©999531200 -PLANE WASHER (M12) 4 80001 ~
28 NK995760800 *SNAP RING 2 80001 ~
29 NK199-Z136-B *SCREW 12 80001 ~
30 NK199-Z140-A *SCREW 4 80001 ~
31 NKLFB-1220 *BUSHING 4 80001 ~
32 NK147-D020-A *HARNESS 1 80001 ~
33 NK195-3201-B *CLAMP 3 80001 ~




FIG..225 CAB ASSEMBLY (3/3) (DOOR AND RELATED PARTS)
(APPLICABLE TO CAB SPEC.)

%% /
At /

12

A\
)

Pvo2718



FIG..225

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

NK148-G700-F DOOR ASS'Y 1 80001 ~

1 NK148-7000-F *FRAME ASS'Y 1 80001 ~
2 NK148-A171-A *GLASS FOR LOWER SIDE 1 80001 ~
3 NK148-A172-A *GLASS FOR UPPER SIDE 1 80001 ~
4 NK148-F941-A *RUBBER SEAL 1 80001 ~
5 NK147-BE11-A *HOOK 1 80001 ~
6 NK999510816 *PLANE WASHER (M8) 2 80001 ~
7 NK199-0808-A *NUT 2 80001 ~
8 NK147-F711-A *DOOR INNER COVER 1 80001 ~
9 NK908337616 *SET SCREW (M6X16) 4 80001 ~
10 NK193-1173-A *DOOR INNER LOCK 1 80001 ~
1 NK997800616B -BOLT (M6X16) 3 80001 ~
12 NK193-12G0-A *OUTER HOLDER 1 80001 ~
13 NK908336612 *SET SCREW (M6X12) 2 80001 ~
14 NK146-BJ10-A *PLATE ASS'Y 1 80001 ~
15 NK999400802 *FLANGE NUT (M8) 1 80001 ~
16 NK908066820 -SET BOLT (M8X20) 1 80001 ~
17 NK147-F130-A *LAY CYLINDER 1 80001 ~
18 NK193-1316-D *DOOR INNER HANDLE 1 80001 ~
19 NK193-1812-A *ROD 1 80001 ~
20 NK193-1813-A *PIN 1 80001 ~
21 NK193-1814-A *SPRING 1 80001 ~
22 NK193-1815-A HANDLE COVER 1 80001 ~
23 NK998310512 -SCREW (M5X12) 1 80001 ~
24 NK998340616 *SCREW (M6X16) 3 80001 ~
25 NK199-Z140-A -BOLT (M10X25) 4 80001 ~
26 NK999511022 *PLANE WASHER (M10) 4 80001 ~
27 NK192-F227-A *DAM 1 80001 ~

1-43



FIG..231 CAR HEATER RELATED PARTS (APPLICABLE TO CAB SPEC.)

PV93426

1-44



FIG..231

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30910-0020 CAR HEATER ASS'Y 1 80001 ~
2 0-1000-01020 BOLT (M10X20) 4 80001 ~
3 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
4 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
5 1-30910-2210 HOSE (¢ 12, L=2000) 2 80001 ~
6 1-30910-3310 VALVE 1 80001 ~
7 1-30910-3320 NIPPLE 1 80001 ~
8 1-30910-3330 ADAPTER 1 80001 ~
9 0-2700-00012 CLAMP (JUBILEE 000) 4 80001 ~

10 0-2850-01800 CORRUGATE TUBE AR 80001 ~
1 0-2800-00202 STRAP BAND AR 80001 ~
0-2800-00383 STRAP BAND AR 80001 ~




FIG..235 CAR HEATER RELATED PARTS (APPLICABLE TO CANOPY SPEC.)

77\\ N
2 RNV
© 1\\@/ e o N\
¢ ATSIE
IS A NN
A Y, & YRNER\
dL E By W
z //§ 2 A\
S . S S
3 3 /4
N

11

1-46



FIG..235

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30910-0020 CAR HEATER ASS'Y 1 80001 ~
2 0-3500-01018 COLLAR (10X18) 4 80001 ~
3 0-1000-01020 BOLT (M10X20) 4 80001 ~
4 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
5 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
6 1-30910-2210 HOSE (¢ 12, L=2000) 2 80001 ~
7 1-30910-3310 VALVE 1 80001 ~
8 1-30910-3320 NIPPLE 1 80001 ~
9 1-30910-3330 ADAPTER 1 80001 ~

10 0-2700-00012 CLAMP (JUBILEE 000) 4 80001 ~
11 0-2850-01800 CORRUGATE TUBE AR 80001 ~
12 0-2800-00202 STRAP BAND AR 80001 ~

0-2800-00383 STRAP BAND AR 80001 ~

1-47



FIG..301 UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER)

B ¥ #

DetailB

PV92039

1-48



FIG..301

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30310-1110 TRACK RUBBER 2 80001 ~
2 1-30630-0020 TRAVEL MOTOR ASS'Y (BMV55) 2 80001 ~
3 0-1000-31650 BOLT (M16X50) 32 80001 ~
4 0-1100-01640 SPRING WASHER (M16) 32 80001 ~
5 1-14320-1110 SPROCKET 2 80001 ~
6 0-1000-01435 BOLT (M14X35) 32 80001 ~
7 0-1100-01435 SPRING WASHER (M14) 32 80001 ~

1-15330-0010 IDLER ASS'Y 2 80001 ~

8 1-15330-1110 *IDLER 1 80001 ~
9 1-15330-1120 *SHAFT 1 80001 ~
10 0-2000-03140 -O-RING (G40) 2 80001 ~
1} 0-6000-06009 *BALL BEARING 2 80001 ~
12 0-6002-32009 *ROLLER BEARING 2 80001 ~
13 1-11330-0020 *FLOATING SEAL ASS'Y 2 80001 ~
14 1-11330-1150 *CAP 2 80001 ~
15 0-3300-01635 *SNAP RING 2 80001 ~
16 1-11330-1240 SLIDE HOLDER 2 80001 ~
17 1-11330-1160 OvYPLATE 4 80001 ~
18 0-1000-31225 BOLT (M12X25) 16 80001 ~
19 0-1100-01230 SPRING WASHER (M12) 16 80001 ~
20 0-1200-33024 NUT (M30) 4 80001 ~
21 0-1100-03075 SPRING WASHER (M30) 4 80001 ~
22 1-11330-1210 REGOIL SPRING 2 80001 ~
23 1-11330-1220 CYLINDER 2 80001 ~
24 1-11330-1230 TRACK ADJUSTABLE VALVE 2 80001 ~

1-49



FIG..311 UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER)

A M

DetailA

PV90664

1-50



FIG.311

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-15340-0011 CARRIER ROLLER ASS'Y 4 80001 ~

1 1-31340-1110 *CARRIER ROLLER 2 80001 ~
2 1-15340-1120 *SHAFT 1 80001 ~
3 0-6000-06207 *BALL BEARING 4 80001 ~
4 0-3310-02572 *SNAP RING 4 80001 ~
5 1-11330-0020 *FLOATING SEAL ASS’Y 4 80001 ~
7 1-14340-1130 *CAP 4 80001 ~
8 0-1350-00630 *SCREW (M6X30) 4 80001 ~
9 1-11340-1140 *PLATE 2 80001 ~
10 0-2000-03135 *O-RING (G35) 4 80001 ~
11 0-1000-01025 *BOLT (M10X25) 4 80001 ~
12 0-1100-01025 - SPRING WASHER (M10) 4 80001 ~
13 0-1000-00816 *BOLT (M8X16) 2 80001 ~
14 0-1100-00820 *SPRING WASHER (M8) 2 80001 ~
15 0-1000-31225 BOLT (M12X25) 16 80001 ~
16 0-1100-01230 SPRING WASHER (M12) 16 80001 ~




FIG..321 UNDER CARRIAGE RELATED PARTS (TRACK ROLLER)

PV92101



FIG..321

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-16350-1211 PIVOT SHAFT 8 80001 ~
2 1-30350-1211 BUSHING 16 80001 ~

1-11350-0010 TRACK ROLLER ASS'Y 16 80001 ~
3 1-11350-1110 *TRACK ROLLER 1 80001 ~
4 1-11350-1120 *SHAFT 1 80001 ~
5 0-6000-06009 *BALL BEARING 4 80001 ~
6 0-3310-02575 *SNAP RING 2 80001 ~
7 1-11350-0020 *FLOATING SEAL ASS'Y 2 80001 ~
8 1-11350-1130 *CAP 2 80001 ~
9 0-1350-00830 *SCREW (M8X30) 2 80001 ~
10 0-2000-03145 *O-RING (G45) 2 80001 ~
1 1-11350-1140 PLATE 16 80001 ~
12 0-1200-33024 NUT (M30) 48 80001 ~
13 0-1100-03075 SPRING WASHER (M30) 48 80001 ~
14 0-3400-00000 GREASE NIPPLE 16 80001 ~




FIG..401 STEERING CONTROL SYSTEM

NARKOUw 2R 7

PV93428

1~-54



FIG..401

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30520-2610 TRAVEL LEVER STAND 1 80001 ~
2 0-1000-01025 BOLT (M10X25) 4 80001 ~
3 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
4 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
5 1-41420-1240 TRAVEL CONTROL LEVER ASS'Y 1 80001 ~
6 1-41420-1250 GRIP 2 80001 ~
7 0-1301-00600 SCREW (M6X100) 2 80001 ~
8 0-1120-00616 PLANE WASHER (M6) 2 80001 ~
9 1-48420-1210 RUBBER SEAT 1 80001 ~

10 0-1305-00520 SCREW WITH WASHER (M5X20) 4 80001 ~
1 1-30420-2210 CABLE, FRONT MAIN PUMP (L=3800) 1 80001 ~
12 1-30420-2220 CABLE, REAR MAIN PUMP (L=3600) 1 80001 ~
13 1-30420-2230 YOKE 2 80001 ~
14 1-30420-2240 PIN 2 80001 ~
15 0-3220-01820 COTTER PIN (& 1.8X20) 4 80001 ~
16 1-30420-2250 FRONT PUMP LEVER 1 80001 ~
17 1-30420-2260 REAR PUMP LEVER 1 80001 ~
18 1-30420-2270 FRONT PUMP BRACKET 1 80001 ~
19 | 1-30420-2290 | SWITCH MOUNTING PLATE 1 80001 ~
20 0-1000-00816 BOLT (M8X16) 2 80001 ~
21 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
22 0-1120-00816 PLANE WASHER (M8) 2 80001 ~
23 0-1520-00820 SOCKET HEAD BOLT (UNC1/2X20) 1 80001 ~
24 1-30420-2280 REAR PUMP BRACKET 1 80001 ~
25 1-30420-2290 COVER 1 80001 ~
26 0-1000-00616 BOLT (M6X16) 4 80001 ~
27 0-1100-00615 SPRING WASHER (M6) 4 80001 ~
28 0-1120-00616 PLANE WASHER (M6) 4 80001 ~

1-55



FIG..421 DUMP CONTROL SYSTEM

F7380-UNN7
pDump control valve

LET) iy SN //
COHT T .-
N

////

PV93429



FIG..421

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-31620-0030 DUMP CONTROL LEVER ASS'Y 1 80001 ~

1 1-31620-1510 *BRACKET ASS'Y 1 80001 ~
2 1-31620-1520 +*LEVER ASSY 1 80001 ~
3 1-31620-1530 *KNOB 1 80001 ~
4 0-1220-01006 *NUT (M10) 1 80001 ~
5 1-31620-1540 *E-RING 1 80001 ~
6 1-31620-1590 -LOCK ASS'Y 1 80001 ~
7 0-1000-00610 *BOLT (M6X10) 2 80001 ~
8 0-1100-00615 -SPRING WASHER (M6) 2 80001 ~
9 0-1120-00616 *PLANE WASHER (M6) 2 80001 ~
10 0-1000-00630 *BOLT (M6X30) 1 80001 ~
1 0-1200-00605 *NUT (M6) 1 80001 ~
12 1-31620-1550 *TERMINAL 1 80001 ~
13 1-31620-1610 *CLAMP 1 80001 ~
14 0-1000-00630 *BOLT (M6X30) 2 80001 ~
15 0-1200-00605 *NUT (M6) 2 80001 ~
16 0-1120-00616 *PLANE WASHER (M6) 2 80001 ~
17 0-1000-00825 -BOLT (M8X25) 3 80001 ~
18 0-1120-00816 *PLANE WASHER (M8) 3 80001 ~
19 0-1200-00806 NUT (M8) 3 80001 ~
20 0-1100-00820 SPRING WASHER (M8) 3 80001 ~
21 1-30410-1191 CABLE (L=2300) 1 80001 ~
22 1-36430-2210 JOINT 1 80001 ~
23 0-1220-00805 NUT (M8) 2 80001 ~
24 1-36430-2220 PIN (® 8X25) 1 80001 ~
25 0-1120-00816 PLANE WASHER (M8) 1 80001 ~
26 0-3220-02516 COTTER PIN (® 2.5X16) 1 80001 ~
27 1-30430-2110 CABLEBRACKET 1 80001 ~
28 0-1000-01020 BOLT (M10x20) 2 80001 ~
29 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
30 0-1120-01020 PLANE WASHER (M10) 2 80001 ~




FIG..501 HYDRAULIC PIPING
(CONTROL VALVE AND DUMP CYLINDER LINE)

:ihb !Q9~® & .
| L ~ ;
o -
NAKOY w2527 -
Hydraul ic Tank 19 J/ Q/

Jﬂﬁﬂ“ j . 17 0N
0w 2" 6
NdaoE ﬁ g
~9

PV93430

1-58



FIG..501

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2231-01010 HOSE (1”X1100) 1 80001 ~
2 0-4300-01010 ELBOW (PT1XPF1) 2 80001 ~
3 1-30670-2410 FLANGE 1 80001 ~
4 0-2010-03534 O-RING (P34) 1 80001 ~
5 0-1020-31035 SOCKET HEAD BOLT (M10X35) 4 80001 ~
6 0-2410-00440 HOSE (1/2"X400) 1 80001 ~
7 0-4300-00404 ELBOW (PT1/2XPF1/2) 1 80001 ~
8 1-23670-1420 FLANGE 1 80001 ~
9 0-2010-03529 O-RING (P29) 1 80001 ~

10 0-1020-30830 SOCKET HEAD BOLT (M8X30) 4 80001 ~
1 0-4326-01404 ELBOW (UNF7/8XPF1/2) 1 80001 ~
0-2040-02520 *O-RING 1 80001 ~

DUMP CONTROL VALVE ASS'Y

12 1-18620-0012 (MAKER: KYB) 1 80001 ~
13 0-1000-00825 BOLT (M8X25) 3 80001 ~
14 0-1100-00820 SPRING WASHER (M8) 3 80001 ~
15 0-1120-00816 PLANE WASHER (M8) 3 80001 ~
16 0-2210-00360 HOSE (3/8"X600) 1 80001 ~
17 0-2210-00355 HOSE (3/8"X550) 1 80001 ~
18 0-4213-01203 NIPPLE (UNF3/4XPF3/8) 2 80001 ~

0-2010-02414 *O-RING (P14) 1 80001 ~
19 1-14670-1310 TEE (PT3/8XPF3/8XPF3/8) 2 80001 ~
20 0-2210-00380 HOSE (3/8"X800) 2 80001 ~
21 0-4210-00303 NIPPLE (PT3/8XPF3/8) 2 80001 ~

1-59



FIG..502 HYDRAULIC PIPING (MAIN PUMP CHARGE LINE)

NAKOYw PR
Hydraulic Pumo,/”*;

\‘)ﬁ

2
«( LT @/
- %w

AN \,}’,Jﬂ]pa(j Ly ’
i

J“’&ji 11 25
12\§

S ”?»
G5 ?
JI7h0-0NL7
5 control valve
1
9 8 4 /@iﬁ&s
e
i
e 1
\ =~
N
10
PV93431



FIG..502

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2220-00450 HOSE (1/2"X500) 1 80001 ~
2 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 80001 ~

0-2040-02520 -O-RING (910) 1 80001 ~

3 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 80001 ~
4 0-4100-01004 ADAPTER (PT1XPT1/2) 2 80001 ~
5 1-17650-0010 OIL FILTER ASS'Y 1 80001 ~
6 0-4301-00404 ELBOW (PT1/2XPT1/2) 1 80001 ~
7 0-4470-00402 ADAPTER (PT1/2XPT1/4) 1 80001 ~
8 0-2220-00440 HOSE (1/2"X400) 1 80001 ~
9 0-2420-00445 HOSE (1/2"X450) 1 80001 ~
10 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 1 80001 ~
1 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 80001 ~
0-2040-02520 -O-RING (910) 1 80001 ~

12 0-4213-01404 NIPPLE (UNF7/8XPF1/2) 1 80001 ~

1

0-2040-02520 -O-RING (910) 80001 ~




FIG..503 HYDRAULIC PIPING (HST MAIN LINE)

N EDYw IR TF

@4@/ 5 %ﬁ/ 5
Hydraut ic Pump

m ,%W%@ ;;/g/é 7
5\Q c\/ @/%;{7
. P /ﬂ P

Y 5N ,
¥ 5% W
N =2 2
i w\&(\[\m*a 5 /\ 7
L g 6
VA KOy 9E - 958 s
H;drauDl \c)MoEtoryR H. ;%(@%2\\ o
LJ\‘,,r ° //—\) &
il (\ 3\ ;
o \l / 6
N KDYy 2E- %0 5
Hydraul ic Motor L. H.

PV92725A

1-62



FIG..503

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2351-01075 HOSE (17X1750, ANGLE: 180 DEG) 1 80001 ~
2 0-2341-01065 HOSE (1”X1650) 1 80001 ~
3 0-2351-01035 HOSE (1”X1350) 1 80001 ~
4 1-30670-3210 HOSE (1”X1550, ANGLE: 130DEG) 1 80001 ~
5 0-2030-03533 O-RING (219) 8 80001 ~
6 0-2601-01057 SPLIT FLANGE 16 80001 ~
7 0-1530-30740 BOLT (UNF7/16X40) 32 80001 ~




FIG..504 HYDRAULIC PIPING
(PARKING BRAKE AND H-L SPEED SELECTOR VALVE LINE)

AAN7 405
0il Filter
13 2
//\\\ ri‘h
<@~ N
[T ~, B oo
>~ e e
o~
i @T&/ /‘/
15
\\‘\»{\ : gfz/
S

N KOYnD527
Hydraul ic tank

NAKDY w28~ 958
~~ Hydraul ic Motor R.H.

. =
[ 77
N N

{5
LI

NAFDYw2E-95R
Hydraul ic Motor L. H.
PV93432

1-64



FIG..504

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

SOLENOID VALVE ASS'Y (FOR

! 1-46620-0010 PARKING BRAKE AND H-L SPEED) ! 80001 ~
2 | 0-1000-00816 BOLT (M8X16) 2 80001 ~
3 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
4 | 0-1120-00816 PLANE WASHER (M8) 2 80001 ~
5 | 0-2230-00230 SUPPLY HOSE (1/4”X300) 1 80001 ~
6 | 0-2230-00275 PARKING BRAKE HOSE (1/47X750) 1 80001 ~
7 | 0-2230-00270 PARKING BRAKE HOSE (1/4”X700) 1 80001 ~
8 | 0-2230-00290 PARKING BRAKE HOSE (1/4”X900) 1 80001 ~
9 | 0-2230-00275 H-L SPEED SELECT HOSE (1/4”X750) 1 80001 ~
10 | 0-2230-00285 H-L SPEED SELECT HOSE (1/4”X850) 1 80001 ~
11 | 0-2231-00205 H-L SPEED SELECT HOSE (1/4”X105( 1 80001 ~
12 | 0-2431-00260 RETURN HOSE (1/4”X1600) 1 80001 ~
13 | 0-4300-00402 ELBOW (PT1/2XPF1/4) 1 80001 ~
14 | 0-4320-00202 ELBOW (PF1/4XPF1/4) 3 80001 ~
0-2010-02411 O-RING (P11) 1 80001 ~
15 | 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 80001 ~
16 | 0-4321-00902 ELBOW (UNF9/16XPF1/4) 4 80001 ~
0-2040-02012 - O-RING (906) 1 80001 ~
17 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 1 80001 ~
0-2010-02411 -O-RING (P11) 1 80001 ~
18 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 80001 ~




F1G..505 HYDRAULIC PIPING (OIL COOLER AND RETURN LINE)

N KOQYw2927
Hydraul ic tank

A
/
9t
(\ /
%
F
7

N,
@,
S
a
? b
TN -5 \4;%§§ ?
& 01l Cooler
I N \2%
| s JE?% %
BN N ”4‘:
\\:ﬁ% \\\\Lfl &\ t\\\%é/
& VAN IIRE 9%
13 Hydraul ic Pump
1
/\af"\ 5
7N
( /{///f“aN
U 10
et m
A EOUy 2E-9HM
Hydraulic Motor R.H. 11 7 %
6
; S5
AR,
1 1/%;%}\
lJfM/'/” N
W )
‘QE\J: F
N KDY 2E-9%0
PVO3433

Hydraul ic Motor L.H.



FIG..505

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2420-00640 HOSE (3/4"X400) 1 80001 ~
2 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 80001 ~
3 0-4121-01706 ADAPTER (UNF1-1/16XPT3/4) 2 80001 ~

0-2040-03024 -O-RING (912) 1 80001 ~
4 0-4411-00606 TEE (PT3/4XPF3/4XPF3/4) 1 80001 ~
5 0-2230-00675 HOSE (3/4"X750) 1 80001 ~
6 0-2430-00655 HOSE (3/4"X550) 1 80001 ~
7 0-2430-00665 HOSE (3/4"X650) 1 80001 ~
8 0-2330-00695 HOSE (3/4"X950) 1 80001 ~
9 0-2431-00600 HOSE (3/4”X1000) 1 80001 ~
10 0-4460-00606 CROSS (PF3/4) 1 80001 ~
1 0-4321-01406 ELBOW (UNF7/8XPF3/4) 2 80001 ~

0-2040-02520 -O-RING (910) 1 80001 ~
12 0-4331-01706 ELBOW (UNF1-1/16XPF3/4) 1 80001 ~

0-2040-03024 -O-RING (912) 1 80001 ~
13 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 1 80001 ~

0-2040-03024 *O-RING (912) 1 80001 ~
14 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 80001 ~
15 0-2430-00433 HOSE (1/2"X330) 1 ~ 80001 ~
16 0-2231-00407 HOSE (1/2"X1070) 1 80001 ~
17 0-4321-01704 ELBOW (UNF1-1/16XPF1/2) 1 80001 ~

0-2040-03024 -O-RING (912) 1 80001 ~
18 0-4121-01704 ADAPTER (UNF1-1/16XPT1/2) 1 80001 ~

0-2040-03024 -O-RING (912) 1 80001 ~
19 0-4411-00404 TEE (PT1/2XPF1/2XPF1/2) 1 80001 ~
20 0-4210-00304 NIPPLE (PT3/8XPF1/2) 1 80001 ~
21 1-30620-2180 THROTTLE VALVE ASSY 1 80001 ~
22 0-4301-00303 ELBOW (PT3/8XPT3/8) 1 80001 ~




FIG..551 HYDRAULIC OIL TANK

12\%

11

2

|
|
/
3

iy 7AR
Hydraulic Tank Inside

PV93434A



FIG..551

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-30660-0300 HYDRAULIC OIL TANK ASS'Y 1 80001 ~

1 1-30660-3110 *HYDRAULIC OIL TANK 1 80001 ~
2 1-11660-1231 *SUCTION FILTER 1 80001 ~
3 1-11660-1250 *MAGNET 1 80001 ~
4 1-11660-1120 *COVER 1 80001 ~
5 1-16110-1130 -O-RING (G155) 1 80001 ~
6 0-1000-00816 -BOLT (M8X16) 8 80001 ~
7 0-1100-00820 *SPRING WASHER (M8) 8 80001 ~
8 1-11660-1140 *BREATHER 1 80001 ~
9 1-11660-1150 *GASKET 1 80001 ~
10 1-11660-1220 *BOLT 3 80001 ~
1 1-11660-1170 *STRAINER 1 80001 ~
12 1-11660-1160 -CAP 1 80001 ~
1-11660-0020 *OIL LEVEL GAUGE ASS'Y 1 80001 ~

13 1-11660-1180 **GAUGE 1 80001 ~
14 1-11660-1190 =-BOLT 2 80001 ~
15 1-11660-1210 **GASKET 4 80001 ~
16 0-4000-00400 *DRAIN PLUG 1 80001 ~
17 0-4010-00400 *PLUG 1 80001 ~
18 0-1000-01025 BOLT (M10X25) 6 80001 ~
19 0-1100-01025 SPRING WASHER (M10) 6 80001 ~
20 0-1120-01020 PLANE WASHER (M10) 6 80001 ~




FIG..555 HYDRAULIC OIL FILTER

N

A
Detail A

PV93435



FIG..555

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-17650-0010 OIL FILTER ASS'Y 1 80001 ~
1| 1-17650-1110 -HEAD ASS'Y ' 1 80001 ~
2 | 1-17650-1120 -ELEMENT ASS'Y 1 80001 ~
3 | 1-30520-3710 BRACKET 1 80001 ~
4 | 0-1000-01020 BOLT (M10X20) 4 80001 ~
5 | 0-1100-01025 SPRING WASHER (M10) 4 80001 ~
6 | 0-1120-01020 PLANE WASHER (M10) 4 80001 ~
7 | 0-1200-01008 NUT (M10) 2 80001 ~
8 | 0-1100-01025 SPRING WASHER (M10) 2 80001 ~
9 | o0-1120-01020 PLANE WASHER (M10) 2 80001 ~




FIG..601 DUMP BODY RELATED PARTS

PV93436A



FIG..601

INDEX|  PART NO. DESGRIPTION QTY SERIAL NO.

T | 1-30710-1110 DUMP BODY i 80001 ~
1-12710-1170 -LEVER (WELDED) 2 80001 ~
2 | 1-29710-1230 Wetoens | TVGE PIN BRACKET 1 80001 ~
3 | 1-20710-1240 e eny T HINGE PIN BRAGKET i 80001 ~
4 | 1-30710-1120 LEFT SIDE SIDE DOOR 1 80001 ~
5 | 1-30710-1130 RIGHT SIDE SIDE DOOR 1 80001 ~
6 | 1-30710-1140 REAR DOOR 1 80001 ~
7 | 1-11710-1150 REFLECTOR 2 80001 ~
8 | 1-12710-1170 LEVER 2 80001 ~
9 | o-1220-01408 NUT (M14) 2 80001 ~
10 | o-1120-01432 PLANE WASHER (M14) 2 80001 ~

11 | 1-12710-1360 BUSHING 2 80001 ~
12 | 1-29710-1310 HINGE PIN 2 80001 ~
13 | 0-3400-00100 GREASE NIPPLE 2 80001 ~
14 | 0-1000-31290 BOLT (M12X90) 2 80001 ~
15 | 0-1120-01225 PLANE WASHER (M12) 4 80001 ~
16 | 0-1200-01210 NUT (M12) 4 80001 ~
17 | 0-1100-01230 SPRING WASHER (M12) 2 80001 ~
1-30710-1400 LEFT SIDE CUSHION ASS'Y 1 80001 ~
1-30710-1500 RIGHT SIDE GUSHION ASS'Y 1 80001 ~
18 | 1-12710-1450 -SPRING CASE ASS'Y 1 80001 ~
19 | 1-12710-1410 -HOOK 1 80001 ~
20 | 1-12710-1460 -LEFT SIDE ARM ASS'Y 1 80001 ~
1-12710-1560 -RIGHT SIDE ARM ASS'Y 1 80001 ~
21 | 1-12710-1420 -PIN ASS'Y 2 80001 ~
22 | 1-12710-1430 -SPRING 1 80001 ~
23 | 1-12640-0020 DUMP CYLINDER ASS'Y 2 80001 ~
24 | 0-3400-00170 GREASE NIPPLE 4 80001 ~
25 | 1-30710-2320 CYLINDER PIN 4 80001 ~
26 | 1-30710-2330 WASHER 4 80001 ~
27 | 0-3220-05970 COTTER PIN (® 5.9X70) 4 80001 ~




FIG..701 ELECTRICAL SYSTEM (CONTROL PANEL BOX)

Y
)= WY
7

PV93437



FIG..701

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1 | 1-30210-2130 TURN SIGNAL PILOT LAMP (GREEN) | 2 80001 ~
2 | 1-29210-1150 COMBINATION SWITCH 1 80001 ~
3 | 1-30210-2140 HIGH-BEAM PILOT LAMP (BLUE) 1 80001 ~
4 | 1-30210-2160 SLOPE CAUTION LAMP (RED) 1 80001 ~
5 | 1-30210-2160 HST OIL TEMPERATURE LAMP (RED)| 1 80001 ~
6 | 1-30210-3110 MONITOR DISPLAY 1 80001 ~
7 | 1-30210-2350 H-L SPEED SELECTOR SWITCH 1 80001 ~

1-30210-2380 -RUBBER CAP 1 80001 ~

8 | 1-30210-2130 HIGH-BEAM PILOT LAMP (BLUE) 1 80001 ~
o | 1-46210-2410 ENGINE SPEED CONTROL DIAL 1 80001 ~
10 | 1-30210-2360 ?Qﬁ:%;:ﬁgﬂég’ 1 80001 ~
11 | 1-30210-2370 WIPER SWITCH (FOR CAB SPEC) 1 80001 ~
12 | 1-30210-2160 HST OIL PRESSURE LAMP (RED) 1 80001 ~
13 | 1-30210-2160 ENGINE OIL PRESSURE LAMP (RED) | 1 80001 ~
14 | 1-30210-2150 PREHEATING PILOT LAMP (ORANGE)| 1 80001 ~
o | vonmano | SSNESANGITENE | | | -
16 | 1-30210-2160 ESI?[I)'\)‘E WARNING LAMP (STOP) 1 80001 ~
17 | 1-12210-1140 PARKING BRAKE SWITCH 1 80001 ~
18 | 1-30210-2220 HOURMETER 1 80001 ~
19 | 1-46210-2210 STARTING SWITCH ASS'Y 1 80001 ~
1-46210-2220 -SWITCH KEY 1 80001 ~

20 | 1-30210-2160 PARKING BRAKE LAMP (RED) 1 80001 ~
21 | 1-30210-3600 FUSE BOX ASS'Y 1 80001 ~
22 | 0-5060-00005 -BLADE FUSE (5A) 3 80001 ~
0-5060-00010 -BLADE FUSE (10A) 5 80001 ~
0-5060-00015 -BLADE FUSE (15A) 6 80001 ~

23 | 1-16210-1690 -FUSE HOLDER 1 80001 ~
24 | 0-1305-00620 SCREW WITH WASHER (M6X20) 2 80001 ~




FIG..705 ELECTRICAL SYSTEM (CAB WIRING, BUZZER AND RELAY)

PV93438

(APPLICABLE TO CAB SPEC.)

AW
Detail A




FIG..705

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30210-2420 PARKING BRAKE BUZZER 1 80001 ~
2 0-1305-00410 SCREW WITH WASHER (M4X10) 2 80001 ~
3 1-30210-2430 FLASHER RELAY 1 80001 ~
4 1-30210-2440 PARKING BRAKE RELAY 1 80001 ~
5 1-30210-2440 HEATER RELAY 1 80001 ~
6 0-1260-00606 FLANGE NUT (M6) 3 80001 ~
7 1-12210-1610 HST OIL TEMPERATURE UNIT 1 80001 ~
8 0-1080-00616 BOLT WITH WASHER (M6X16) 2 80001 ~
9 0-2720-01206 CLIP 1 80001 ~

10 0-1080-00616 BOLT WITH WASHER (M6X16) 1 80001 ~
11 1-30210-2440 RELAY 1 80001 ~
12 1-30210-2440 RELAY 1 80001 ~
13 1-30210-2440 RELAY 1 80001 ~
14 0-1080-00616 BOLT WITH WASHER (M6X16) 3 80001 ~
15 1-29210-1310 SLOPE ALARM UNIT 1 80001 ~
16 1-18210-1521 CUSHION 1 80001 ~
17 0-1260-00606 FLANGE NUT (M6) 4 80001 ~
18 1-30210-2690 CAB WIRING HARNESS (147-D010-A) [ 1 80001 ~




FIG..706 ELECTRICAL SYSTEM (OPERATOR'S COMPARTMENT

BUZZER AND RELAY) (APPLICABLE TO CANOPY SPEC.)

PV93439

1-78



FIG..706

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30210-2420 PARKING BRAKE BUZZER 1 80001 ~
2 0-1305-00410 SCREW WITH WASHER (M4X10) 2 80001 ~
3 1-30210-2430 FLASHER RELAY 1 80001 ~
4 1-30210-2440 PARKING BRAKE RELAY 1 80001 ~
5 1-30210-2440 HEATER RELAY 1 80001 ~
6 0-1260-00606 FLANGE NUT (M6) 3 80001 ~
7 1-12210-1610 HST OIL TEMPERATURE UNIT 1 80001 ~
8 0-1080-00616 BOLT WITH WASHER (M6X16) 2 80001 ~
9 0-2720-01206 CLIP 1 80001 ~

10 0-1080-00616 BOLT WITH WASHER (M6X16) 1 80001 ~
11 1-30210-2440 RELAY 1 80001 ~
12 1-30210-2440 RELAY 1 80001 ~
13 1-30210-2440 RELAY 1 80001 ~
14 0-1080-00616 BOLT WITH WASHER (M6X16) 3 80001 ~
15 1-29210-1310 SLOPE ALARM UNIT 1 80001 ~
16 1-18210-1521 CUSHION 1 80001 ~
17 0-1260-00606 FLANGE NUT (M6) 4 80001 ~




FIG..711 ELECTRICAL SYSTEM (CHASSIS WIRING HARNESS AND LAMPS)

9-9 P
Star I/:?r/(\

® “\
g jt;—x’*ﬂ?x
15 S % Fuse BOx

A H @ B B @ B
Detall A Detall B St g—25
8 4' 24
%4@?/106 31—, 6m 533 oS
NS 7 .. e
. 30T 32 A
3 \i\g & L‘T/» ’
oL Faa
Q\i‘“@ Detail F
D ¥ W@ £ B
Detail D Detail £ PY93440



FIG..711

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
T | 1-30210-3510 MAIN WIRING HARNESS (010R175) 1 80001 ~
2 | 1-30210-3530 FRONT WIRING HARNESS (310R191) | 1 80001 ~
3 | 1-30210-3520 MAIN WIRING HARNESS (010R176) 1 80001 ~
4 | 1-30210-3910 “NUT 1 80001 ~
5 | 1-30210-3920 -SPRING WASHER 1 80001 ~
6 | 1-30210-3810 BRACKET 1 80001 ~
7 | 0-3500-00830 COLLAR (8X30) 2 80001 ~
8 | 0-1020-30850 SOCKET HEAD BOLT (M8X50) 2 80001 ~
9 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~

10 | 0-1120-00816 PLANE WASHER (M8) 2 80001 ~
11 | 1-30210-3620 GROUND CABLE (410R194) 1 80001 ~
12 | 0-1200-01008 NUT (M10) 1 80001 ~
13 | 0-1100-01025 SPRING WASHER (M10) 1 80001 ~
14 | 0-1120-01020 PLANE WASHER (M10) 1 80001 ~
15 | 1-30210-1820 HALOGEN HEAD LAMP ASS'Y 2 80001 ~
16 | 1-25210-1490 *HALOGEN BULB (75/70W) 1 80001 ~
17 | 1-30210-2630 TURN SIGNAL LAMP ASS'Y 2 80001 ~
18 | 0-5600-02401 HORN 1 80001 ~
19 | 0-1200-00806 NUT (M8) 1 80001 ~
20 | 0-1120-00816 PLANE WASHER (M8) 1 80001 ~
21 | 0-1260-00808 FLANGE NUT (M8) 1 80001 ~
22 | 1-28210-1520 BACK-UP BUZZER 1 80001 ~
23 | 0-1260-00808 FLANGE NUT (M8) 1 80001 ~
24 | 1-32210-1560 LT SWITOH FOR BAGK-UP 1 80001 ~
25 | 0-1080-00420 BOLT WITH WASHER (M4X20) 2 80001 ~
26 | 1-20210-1550 HST OIL PRESSURE SWITCH 1 80001 ~
27 | (1-30150-2190) | FUEL LEVEL SENSOR 1 80001 ~
28 | 1-20210-1570 HST OIL TEMPERATURE SENSOR 1 80001 ~
20 | C239-0957 RADLATOR COOLANT LEVEL 1 80001 ~
30 | C182800-3100 HEATER RELAY 1 80001 ~
31 | 0-1260-00606 FLANGE NUT (M6) 2 80001 ~
32 | 1-30210-3550 GROUND CABLE (410R185) 1 80001 ~
33 | 0-1260-00505 FLANGE NUT (M5) 1 80001 ~
34 | 1-30210-3680 V\nggngOI;;\)RNESS FOR FUSE 1 80001 ~
35 | 1-30210-3610 STARTER CABLE (410R201) 1 80001 ~
36 | 1-30210-3590 STARTER CABLE (410R189) 1 80001 ~
37 | 1-30210-3650 STARTER CABLE (410R196) 1 80001 ~
38 | 1-30210-3670 STARTER GROUND CABLE 1 80001 ~

(410R198)

1-81



FIG..711 ELECTRICAL SYSTEM (CHASSIS WIRING HARNESS AND LAMPS)

Ry -9 -
Star Fer/(\

AE B & @ :
Detall A Detail B S
8
@24 ? 10
5 ~~ ° 2(1) -
3
D ¥ @ E B
Detail D Detail £

GR:
Detail F

PV83440



FIG..711

INDEX

PART NO.

DESCRIPTION

QTY

SERIAL NO.

39

1-30210-3570

ALTERNATOR CABLE (410R187)

80001 ~




FIG..712 ELECTRICAL SYSTEM (CHASSIS WIRING DIAGRAM)

Eg 3 13 E{ 4
\' 8
Tt \

ri”i”i”ir’i”7’1

Jy—fk-F —— | ey e
Relay Boad 16
T n‘lt-,t?u
Battery
TNPE-=% O o]
; Alternator 11 12
23 L /
' . 10
| BT
#r?ﬂb ! 9
To Ca |
—— oo A
| 1297 diarter
' Engine
4 L | ______ f
| l Mo
2 TETN T ‘ | Hydraulic tan 1
solenoid Valve ; L J
° [ e 21
X4/1’J7
22 yain pamp
X474 N
Main frame H \74,74 09
IvJ70F-an- Line Tilter
Engine rear cover
\fm\1 9
- PV93441



FIG..712

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-30210-3510 MAIN WIRING HARNESS (010R175) 1 80001 ~
2 1-30210-3530 FRONT WIRING HARNESS (310R191) 1 80001 ~
3 1-30210-3520 MAIN WIRING HARNESS (010R176) 1 80001 ~
4 1-30210-3540 CAB WIRING HARNESS (010R192) 1 80001 ~
5 1-30210-3620 GROUND CABLE (410R194) 1 80001 ~

HEATER RELAYGROUND CABLE
6 1-30210-3550 (410R185) 1 80001
WIRING HARNESS FOR FUSE
7 1-30210-3680 (308R035) 1 80001 ~
8 1-30210-3570 ALTERNATOR CABLE (410R187) 1 80001 ~
9 1-30210-3610 STARTER CABLE (410R201) 1 80001 ~
10 1-30210-3590 STARTER CABLE (410R189) 1 80001 ~
1 1-30210-3650 STARTER CABLE (410R196) 1 80001 ~
STARTER GROUND CABLE
12 1-30210-3670 (410R198) 1 80001
13 1-30210-1820 HALOGEN HEAD LAMP ASS'Y 2 80001 ~
14 1-30210-2630 TURN SIGNAL LAMP ASS'Y 2 80001 ~
15 0-5600-02401 HORN 1 80001 ~
RADIATOR COOLANT LEVEL
16 C239-9957 SENSOR 1 80001 ~
17 C182800-3100 HEATER RELAY 1 80001 ~
LIMIT SWITCH FOR BACK-UP
18 1-32210-1560 BUZZER 1 80001 ~
19 1-28210-1520 BACK-UP BUZZER 1 80001 ~
20 1-30150-2190 FUEL LEVEL SENSOR 1 80001 ~
21 1-29210-1570 HST OIL TEMPERATURE SENSOR 1 80001 ~
22 1-29210-1550 HST OIL PRESSURE SWITCH 1 80001 ~
23 1-29210-1310 SLOPE ALARM UNIT 1 80001 ~

1-85



FIG..715 ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY)

A9=9(-)n
To Starter(-)

31

\\\»1977«
~a_ To Starter

R SN
To Alternator

24,/ %y /@fT@ .
21 R9-97(410R201E£%)
20,1

To Starter(connect to 410R201)
PV03442



FIG.715

INDEX|  PART NO, DESGRIPTION QTY SERIAL NO.
T | 0-5000-01002 BATTERY (105D31R) (12V, 64AH) ) 80001 ~
2 | 1-30210-2710 RUBBER PLATE 2 80001 ~
3 | 1-30210-2720 ANGLE 1 80001 ~
4 | 1-30210-2730 ROD 2 80001 ~
5 | 0-1200-00806 NUT (M8) 4 80001 ~
6 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
7 | o-1160-00823 LARGE PLANE WASHER (M8) 2 80001 ~
8 | 1-30210-3640 GROUND CABLE (410R195) 1 80001 ~

0-5011-00000 -TERMINAL () 1 80001 ~
9 | 0-1200-01008 NUT (M10) 1 80001 ~
10 | 0-1120-01020 PLANE WASHER (M10) 1 80001 ~
11 | 1-30210-3640 BATTERYCABLE (410R195) 1 80001 ~

0-5010-00000 -TERMINAL (+) 1 80001 ~

0-5011-00000 -TERMINAL () 1 80001 ~
12 | 1-30210-3660 BATTERYCABLE (410R197) 1 80001 ~

0-5010-00000 -TERMINAL (+) 1 80001 ~
13 | 0-5540-02401 BATTERY RELAY 1 80001 ~
14 | 0-1000-00825 BOLT (M8X25) 2 80001 ~
15 | 0-1100-00820 SPRING WASHER (M8) 2 80001 ~
16 | 0-1120-00816 PLANE WASHER (M8) 2 80001 ~
17 | ciz5-1302 STARTER RELAY 1 80001 ~
18 | 1-55210-4820 SPACER (L=5) 2 80001 ~
19 | 0-1000-00615 BOLT (M6X15) 4 80001 ~
20 | 0-1100-00615 SPRING WASHER (M6) 4 80001 ~
21 | 0-1120-00616 PLANE WASHER (M6) 4 80001 ~
22 | C171-2208 BREAKER (60A) 1 80001 ~
23 | 0-1700-N1010 SCREW (UNF-NO.10X10) 2 80001 ~
24 | 0-1120-00616 PLANE WASHER (M6) 2 80001 ~
25 | 1-30210-3650 STARTER CABLE (410R196) 1 80001 ~
26 | 1-30210-3590 STARTER CABLE (410R189) 1 80001 ~
27 | 1-30210-3560 BREAKERGABLE (410R186) 1 80001 ~
28 | 1-30210-3570 ALTERNATOR CABLE (410R187) 1 80001 ~
29 | 1-30210-3580 STARTER RELAYCABLE (410R188) | 1 80001 ~
30 | 1-30210-3670 S o b NOUND GABLE 1 80001 ~
31 | 1-30210-3510 MAIN WIRING HARNESS (010R175) 1 80001 ~
32 | 0-5070-00020 MINI-BLADE FUSE (20A) 2 80001 ~
33 | 0-5070-00020 MINI-BLADE FUSE (20A) 2 80001 ~
34 | 1-55210-3920 SLOW BLOW FUSE (65A) 1 80001 ~
35 | 1-55210-3920 SLOW BLOW FUSE (65A) 1 80001 ~




FIG..716 ELECTRICAL SYSTEM (BATTERY WIRING DIAGRAM)

FTRIN
/ =18 Starter

RI=%(=-)IA
To Starter(-)

ALIR=FN
To Alternator

15| .

PV93443



FIG.716

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1 | 1-30210-3640 BATTERYCABLE (410R195) 1 80001 ~
2 | 1-30210-3640 GROUND CABLE (410R195) 1 80001 ~
3 | 1-30210-3660 BATTERYCABLE (410R197) 1 80001 ~
4 | 1-30210-3580 STARTER RELAYCABLE (410R188) | 1 80001 ~
5 | 1-30210-3560 BREAKERCABLE (410R186) 1 80001 ~
6 | 1-30210-3570 ALTERNATOR CABLE (410R187) 1 80001 ~
7 | 1-30210-3650 STARTER CABLE (410R196) 1 80001 ~
8 | 1-30210-3590 STARTER CABLE (410R189) 1 80001 ~
9o | 1-30210-3670 S&ﬁ\g;ng?ROUND CABLE 1 80001 ~

10 | 1-30210-3510 MAIN WIRING HARNESS (010R175) 1 80001 ~
11 | 0-5070-00020 MINI-BLADE FUSE (20A) 2 80001 ~
12 | 0-5070-00020 MINI-BLADE FUSE (20A) 2 80001 ~
13 | 1-55210-3920 SLOW BLOW FUSE (65A) 1 80001 ~
14 | 1-55210-3920 SLOW BLOW FUSE (65A) 1 80001 ~
15 | 0-5000-01002 BATTERY (105D31R) (12V, 64AH) 2 80001 ~
16 | 0-5540-02401 BATTERY RELAY 1 80001 ~
17 | c125-1302 STARTER RELAY 1 80001 ~
18 | c171-2208 BREAKER (60A) 1 80001 ~




FIG .801 MARKS AND CAUTION PLATES (JAPANESE)
(APPLICABLE TO CAB SPEC))

A

5071//?—
Dump Lever ViewZ
[ D\ 2 4
23 24 /1
w  ffl x 4 0

Vieww ViewX PV93444



INDEX

13
14
15
16
17
18
19

20

22
23

24

25
26
27

PART NO.

1-12020-1081

1-12020-1070

1-12020-1040

1-12020-1060

1-12020-1180

1-12020-1050
1-30010-3200
1-30010-3210

1-30010-3220

1-57010-3180

1-12020-1170

1-12020-1120
1-12020-1130
1-12020-1090
1-12020-1190
1-12020-1030
1-12020-1150
1-12020-1020
0-7120-00803

1-12020-1140

0-7110-00000
0-7130-04800
0-7200-00000

1-12020-1160

1-30010-3110
0-7010-00800
1-12020-1010

FI1G..801

DESCRIPTION

CAUTION PLATE (SLOPE
TRAVELING)

CAUTION PLATE (STARTING AND
TRAVELING)

CAUTION PLATE (SEAT BELT)

CAUTION PLATE (OPERATING AND
MAINTENANCE)

CAUTION PLATE (PERIODICAL
REPLACEMENT PARTS)

CAUTION PLATE (WARM-UP)
NAME PLATE SEAL SET
NAME PLATE (ENGINE THROTTLE)

OPERATING PLATE (ENGINE
THROTTLE)

CAUTION PLATE (ENGINE STARTING)

CAUTION PLATE (SLOPE
TRAVELING)

CAUTION PLATE (RADIATOR)
CAUTION PLATE (FAN AND PULLEY)
CAUTION PLATE (DIESEL FUEL)
CAUTION PLATE (FUEL)

CAUTION PLATE (HYDRAULIC OIL)
CAUTION PLATE (RUBBER
CAUTION PLATE (MUFFLER)

MARK PLATE (MST-800VD)

CAUTION PLATE (TRACK
ADJUSTING VALVE)

MARK PLATE (MOROOKA)
MARK PLATE (4800KG)
OPERATING PLATE (DUMP LEVER)

OPERATING PLATE (DUMP LEVER
LOCK)

NAME PLATE (SPECIFICATION)
NAME PLATE (SERIAL NO.)
TAG (DO NOT OPERATE)

1-91

QTY

N e N = = N SN

SERIAL NO.

80001 ~

80001 ~

80001 ~

80001 ~

80001 ~

80001 ~
80001 ~
80001 ~

80001 ~

80001 ~

80001 ~

80001 ~
80001 ~
80001 ~
80001 ~
80001 ~
80001 ~
80001 ~
80001 ~

80001 ~

80001 ~
80001 ~
80001 ~

80001 ~

80001 ~
80001 ~
80001 ~



FIG..802 MARKS AND CAUTION PLATES (JAPANESE)
(APPLICABLE TO CANOPY SPEC.)

U
17 18 12 13 14 15 g 16

BT Li— ) .
Dump Lever D A
4 25 4
152 ~
/;]‘ - :j;? 1 8
26 4 _
23 D\Z4 D
22
w1 X R Y 8
Vieww ViewX Viewy

1-92



FIG..802

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

onon CAUTION PLATE (SLOPE _

1| 1-12020-1081 TRAVELING) 1 80001
. CAUTION PLATE (STARTING AND N

2 | 1-12020-1070 TRAVELING) 1 80001
3 | 1-12020-1040 CAUTION PLATE (SEAT BELT) 1 80001 ~
onon CAUTION PLATE (OPERATING AND N

4 | 1-12020-1060 MAINTENANGE) 1 80001
. CAUTION PLATE (PERIODICAL N

5 | 1-12020-1180 REPLAGEMENT PARTS) 1 80001
6 | 1-12020-1050 CAUTION PLATE (WARM-UP) 1 80001 ~
7 | 1-30010-3200 NAME PLATE SEAL SET 1 80001 ~
8 | 1-30010-3210 NAME PLATE (ENGINE THROTTLE) 1 80001 ~
At OPERATING PLATE (ENGINE N

9 | 1-30010-3220 THROTTLE) 1 80001
10 | 1-57010-3180 CAUTION PLATE (ENGINE STARTING)| 1 80001 ~
. CAUTION PLATE (SLOPE N

1 | 1-12020-1170 TRAVELING) 1 80001
12 | 1-12020-1120 CAUTION PLATE (RADIATOR) 1 80001 ~
13 | 1-12020-1130 CAUTION PLATE (FAN AND PULLEY) | 1 80001 ~
14 | 1-12020-1090 GAUTION PLATE (DIESEL FUEL) 1 80001 ~
15 | 1-12020-1190 CAUTION PLATE (FUEL) 1 80001 ~
16 | 1-12020-1030 CAUTION PLATE (HYDRAULIC OIL) 1 80001 ~
17 | 1-12020-1150 CAUTION PLATE (RUBBER 1 80001 ~
18 | 1-12020-1020 CAUTION PLATE (MUFFLER) 1 80001 ~
19 | 0-7120-00803 MARK PLATE (MST-800VD) 2 80001 ~
ot CAUTION PLATE (TRACK N

20 | 1-12020-1140 ADJUSTING VALVE) 2 80001
21 | 0-7110-00000 MARK PLATE (MOROOKA) 1 80001 ~
22 | 0-7130-04800 MARK PLATE (4800KG) 1 80001 ~
23 | 0-7200-00000 OPERATING PLATE (DUMP LEVER) 1 80001 ~
21 | 1-12020-1160 OPERATING PLATE (DUMP LEVER : 80001 ~

LOCK)

25 | 1-30010-3110 NAME PLATE (SPECIFICATION) 1 80001 ~
26 | 0-7010-00800 NAME PLATE (SERIAL NO.) 1 80001 ~
27 | 1-12020-1010 TAG (DO NOT OPERATE) 1 80001 ~




FIG..811 MARKS AND CAUTION PLATES (ENGLISH)
(APPLICABLE TO CAB SPEC.)

16 17 11213 14 g 15

/

=R =)
Q -

o

]

Dump Lever i
/D /&? ] 25
Ch 24—
22 23 [ h1
w X #8 Yy #
Vieww ViewX Viewy PV93446



FIG..811

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

_ i CAUTION PLATE (SLOPE -

1 1-41010-1290 TRAVELING) 1 80001
N . CAUTION PLATE (STARTING AND -

2 1-41010-1320 TRAVELING) 1 80001
3 1-41010-1310 CAUTION PLATE (SEAT BELT) 1 80001 ~
_ . CAUTION PLATE (OPERATING AND -

4 | 1-41010-1330 MAINTENANCE) ! 80001
_ g CAUTION PLATE (PERIODICAL -

5 | 1-12020-1210 REPLACEMENT PARTS) 1 80001
6 1-41010-1230 CAUTION PLATE (WARM-UP) 1 80001 ~
7 1-30010-3200 NAME PLATE SEAL SET 1 80001 ~
8 | 1-30010-3310 NAME PLATE (ENGINE THROTTLE) 1 80001 ~
_ . OPERATING PLATE (ENGINE -

9 1-30010-3220 THROTTLE) 1 80001
_ g CAUTION PLATE (SLOPE -

10 1-41010-1360 TRAVELING) 1 80001
11 1-41010-1300 CAUTION PLATE (RADIATOR) 1 80001 ~
12 1-41010-1260 CAUTION PLATE (FAN AND PULLEY) [ 1 80001 ~
13 | 1-41010-1280 CAUTION PLATE (DIESEL FUEL) 1 80001 ~
14 | 1-12020-1310 CAUTION PLATE (FUEL) 1 80001 ~
15 | 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 80001 ~
16 1-41010-1240 CAUTION PLATE (RUBBER 1 80001 ~
17 1-41010-1220 CAUTION PLATE (MUFFLER) 1 80001 ~
18 | 0-7120-00803 MARK PLATE (MST-800VD) 2 80001 ~
_ . CAUTION PLATE (TRACK N

19 1-41010-1270 ADJUSTING VALVE) 2 80001
20 | 0-7110-00000 MARK PLATE (MOROOKA) 1 80001 ~
21 1-30010-3330 MARK PLATE (9480Lbs) 1 80001 ~
22 | 0-7200-10000 OPERATING PLATE (DUMP LEVER) 1 80001 ~
23 | 1-41010-1350 OPERATING PLATE (DUMP LEVER ; 80001 ~

LOCK)

24 | 0-7000-10800 NAME PLATE (SERIAL NO.) 1 80001 ~
25 | 1-41010-1210 TAG (DO NOT OPERATE) 1 80001 ~




FIG..812 MARKS AND CAUTION PLATES (ENGLISH)
(APPLICABLE TO CANOPY SPEC.)

16 17 11 12 13 }4., 15
=

2\

\"l\;'i

Ve 1
25 T3 24— )1 /
w {8 X Yy &
PV93447

Vieww ViewX Viewy



FIG.812

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

o CAUTION PLATE (SLOPE _

1| 1-41010-1290 TRAVELING) 1 80001
Ao CAUTION PLATE (STARTING AND N

2 | 1-41010-1320 TRAVELING) 1 80001
3 | 1-41010-1310 CAUTION PLATE (SEAT BELT) 1 80001 ~
rn CAUTION PLATE (OPERATING AND N

4| 174101071330 MAINTENANCE) ! 80001
ot CAUTION PLATE (PERIODICAL N

5 | 1-12020-1210 REPLACEMENT PARTS) 1 80001
6 | 1-41010-1230 CAUTION PLATE (WARM-UP) 1 80001 ~
7 | 1-30010-3200 NAME PLATE SEAL SET 1 80001 ~
8 | 1-30010-3310 NAME PLATE (ENGINE THROTTLE) 1 80001 ~
A OPERATING PLATE (ENGINE N

9 | 1-30010-3220 THROTTLE) 1 80001
rn CAUTION PLATE (SLOPE N

10 | 1-41010-1360 TRAVELING) 1 80001
11 | 1-41010-1300 CAUTION PLATE (RADIATOR) 1 80001 ~
12 | 1-41010-1260 CAUTION PLATE (FAN AND PULLEY) | 1 80001 ~
13 | 1-41010-1280 CAUTION PLATE (DIESEL FUEL) 1 80001 ~
14 | 1-12020-1310 GAUTION PLATE (FUEL) 1 80001 ~
15 | 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 80001 ~
16 | 1-41010-1240 CAUTION PLATE (RUBBER 1 80001 ~
17 | 1-41010-1220 CAUTION PLATE (MUFFLER) 1 80001 ~
18 | 0-7120-00803 MARK PLATE (MST-800VD) 2 80001 ~
Crn CAUTION PLATE (TRACK N

19 | 1-41010-1270 ADJUSTING VALVE) 2 80001
20 | 0-7110-00000 MARK PLATE (MOROOKA) 1 80001 ~
21 | 1-30010-3330 MARK PLATE (9480Lbs) 1 80001 ~
22 | 0-7200-10000 OPERATING PLATE (DUMP LEVER) 1 80001 ~
23 | 1-41010-1350 OPERATING PLATE (DUMP LEVER ; 80001 ~

LOCK)

24 | 0-7000-10800 NAME PLATE (SERIAL NO.) 1 80001 ~
25 | 1-41010-1210 TAG (DO NOT OPERATE) 1 80001 ~




mEIER 51X
NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00610 121 13 0-1000-01020 235 03
0-1000-00610 421 07 0-1000-01020 421 28
0-1000-00615 715 19 0-1000-01020 555 04
0-1000-00616 203 11 0-1000-01025 112 16
0-1000-00616 204 03 0-1000-01025 121 30
0-1000-00616 205 03 0-1000-01025 204 23
0-1000-00616 206 16 0-1000-01025 204 21
0-1000-00616 401 26 0-1000-01025 205 22
0-1000-00620 115 21 0-1000-01025 205 26
0-1000-00620 115 25 0-1000-01025 206 02
0-1000-00630 421 10 0-1000-01025 207 02
0-1000-00630 421 14 0-1000-01025 207 06
0-1000-00816 201 11 0-1000-01025 208 02
0-1000-00816 202 11 0-1000-01025 208 07
0-1000-00816 204 18 0-1000-01025 311 11
0-1000-00816 205 18 0-1000-01025 401 02
0-1000-00816 311 13 0-1000-01025 551 18
0-1000-00816 401 20 0-1000-01035 115 11
0-1000-00816 504 02 0-1000-01035 115 16
0-1000-00816 551 06 0-1000-01035 115 03
0-1000-00820 112 12 0-1000-01035 121 26
0-1000-00820 204 14 0-1000-01035 221 10
0-1000-00820 204 31 0-1000-01220 202 19
0-1000-00820 205 14 0-1000-01220 203 07
0-1000-00820 205 30 0-1000-01235 115 33
0-1000-00820 207 20 0-1000-01235 211 02
0-1000-00820 221 14 0-1000-01435 301 06
0-1000-00825 207 16 0-1000-01440 105 19
0-1000-00825 221 15 0-1000-31030 105 16
0-1000-00825 421 17 0-1000-31225 301 18
0-1000-00825 501 13 0-1000-31225 311 15
0-1000-00825 715 14 0-1000-31230 101 14
0-1000-00830 111 05 0-1000-31230 101 07
0-1000-01016 111 09 0-1000-31235 101 10
0-1000-01016 204 35 0-1000-31280 221 02
0-1000-01016 205 34 0-1000-31290 601 14
0-1000-01020 115 29 0-1000-31650 101 22
0-1000-01020 115 37 0-1000-31650 301 03
0-1000-01020 121 15 0-1020-30830 501 10
0-1000-01020 201 15 0-1020-30850 711 08
0-1000-01020 201 19 0-1020-31035 501 05
0-1000-01020 201 03 0-1020-31675 221 05
0-1000-01020 201 07 0-1050-00616 201 22
0-1000-01020 202 15 0-1050-00616 202 26
0-1000-01020 202 03 0-1050-00816 112 09
0-1000-01020 202 07 0-1080-00420 711 25
0-1000-01020 202 23 0-1080-00616 208 12
0-1000-01020 203 03 0-1080-00616 223 44
0-1000-01020 206 20 0-1080-00616 705 10
0-1000-01020 231 02 0-1080-00616 705 14

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1080-00616 705 08 0-1100-01025 115 38
0-1080-00616 706 10 0-1100-01025 121 16
0-1080-00616 706 14 0-1100-01025 121 29
0-1080-00616 706 08 0-1100-01025 121 33
0-1090-00516 204 13 0-1100-01025 201 16
0-1090-00516 205 13 0-1100-01025 201 20
0-1100-00410 121 10 0-1100-01025 201 04
0-1100-00410 206 13 0-1100-01025 201 08
0-1100-00615 115 23 0-1100-01025 202 16
0-1100-00615 115 21 0-1100-01025 202 04
0-1100-00615 121 14 0-1100-01025 202 08
0-1100-00615 203 12 0-1100-01025 202 24
0-1100-00615 206 17 0-1100-01025 203 04
0-1100-00615 207 13 0-1100-01025 204 24
0-1100-00615 208 15 0-1100-01025 204 28
0-1100-00615 401 21 0-1100-01025 204 36
0-1100-00615 421 08 0-1100-01025 205 23
0-1100-00615 715 20 0-1100-01025 205 21
0-1100-00820 111 08 0-1100-01025 205 35
0-1100-00820 112 15 0-1100-01025 206 03
0-1100-00820 201 12 0-1100-01025 206 21
0-1100-00820 202 12 0-1100-01025 207 03
0-1100-00820 204 11 0-1100-01025 207 07
0-1100-00820 204 15 0-1100-01025 208 03
0-1100-00820 204 19 0-1100-01025 208 08
0-1100-00820 204 32 0-1100-01025 221 11
0-1100-00820 205 11 0-1100-01025 231 03
0-1100-00820 205 15 0-1100-01025 235 04
0-1100-00820 205 19 0-1100-01025 311 12
0-1100-00820 205 31 0-1100-01025 401 03
0-1100-00820 207 17 0-1100-01025 421 29
0-1100-00820 207 21 0-1100-01025 551 19
0-1100-00820 208 20 0-1100-01025 555 05
0-1100-00820 221 16 0-1100-01025 555 08
0-1100-00820 311 14 0-1100-01025 711 13
0-1100-00820 401 21 0-1100-01230 115 36
0-1100-00820 421 20 0-1100-01230 202 20
0-1100-00820 501 14 0-1100-01230 203 08
0-1100-00820 504 03 0-1100-01230 211 03
0-1100-00820 551 07 0-1100-01230 301 19
0-1100-00820 711 09 0-1100-01230 311 16
0-1100-00820 715 06 0-1100-01230 601 17
0-1100-00820 715 15 0-1100-01435 105 20
0-1100-01025 105 17 0-1100-01435 301 07
0-1100-01025 111 10 0-1100-01640 203 18
0-1100-01025 112 19 0-1100-01640 301 04
0-1100-01025 115 13 0-1100-03075 301 21
0-1100-01025 115 18 0-1100-03075 321 13
0-1100-01025 115 05 0-1100-31025 105 06
0-1100-01025 115 30 0-1100-31230 101 12

9-3



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-31230 101 15 0-1120-01020 202 05
0-1100-31230 101 08 0-1120-01020 202 09
0-1100-31230 105 14 0-1120-01020 202 25
0-1100-31640 101 23 0-1120-01020 203 05
0-1110-01230 115 34 0-1120-01020 204 25
0-1120-00408 206 14 0-1120-01020 204 29
0-1120-00615 204 05 0-1120-01020 204 37
0-1120-00616 115 28 0-1120-01020 205 24
0-1120-00616 203 13 0-1120-01020 205 28
0-1120-00616 206 18 0-1120-01020 205 36
0-1120-00616 207 14 0-1120-01020 206 04
0-1120-00616 208 16 0-1120-01020 206 22
0-1120-00616 401 08 0-1120-01020 207 04
0-1120-00616 401 28 0-1120-01020 207 08
0-1120-00616 421 09 0-1120-01020 208 04
0-1120-00616 421 16 0-1120-01020 208 09
0-1120-00616 715 21 0-1120-01020 221 12
0-1120-00616 715 24 0-1120-01020 231 04
0-1120-00816 111 06 0-1120-01020 235 05
0-1120-00816 112 13 0-1120-01020 401 04
0-1120-00816 204 16 0-1120-01020 421 30
0-1120-00816 204 20 0-1120-01020 551 20
0-1120-00816 204 33 0-1120-01020 555 06
0-1120-00816 205 16 0-1120-01020 555 09
0-1120-00816 205 20 0-1120-01020 711 14
0-1120-00816 205 32 0-1120-01020 715 10
0-1120-00816 207 18 0-1120-01223 211 04
0-1120-00816 207 22 0-1120-01225 202 21
0-1120-00816 208 21 0-1120-01225 203 09
0-1120-00816 221 17 0-1120-01225 601 15
0-1120-00816 401 22 0-1120-01432 601 10
0-1120-00816 421 18 0-1120-01630 203 19
0-1120-00816 421 25 0-1120-01640 205 05
0-1120-00816 501 15 0-1120-31020 105 07
0-1120-00816 504 04 0-1120-31225 101 13
0-1120-00816 711 10 0-1120-31630 101 24
0-1120-00816 711 20 0-1120-31630 221 06
0-1120-00816 715 16 0-1130-00408 121 11
0-1120-01020 105 18 0-1160-00823 201 13
0-1120-01020 111 11 0-1160-00823 202 13
0-1120-01020 111 20 0-1160-00823 204 09
0-1120-01020 112 17 0-1160-00823 204 21
0-1120-01020 115 31 0-1160-00823 205 09
0-1120-01020 115 39 0-1160-00823 715 07
0-1120-01020 121 17 0-1160-01020 201 17
0-1120-01020 121 21 0-1160-01020 202 17
0-1120-01020 121 31 0-1200-00403 206 12
0-1120-01020 201 21 0-1200-00605 115 22
0-1120-01020 201 05 0-1200-00605 115 26
0-1120-01020 201 09 0-1200-00605 204 04

94



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1200-00605 205 04 0-1305-00620 701 24
0-1200-00605 207 12 0-1310-00408 221 23
0-1200-00605 208 14 0-1310-00512 206 09
0-1200-00605 421 11 0-1310-01090 203 21
0-1200-00605 421 15 0-1350-00630 311 08
0-1200-00806 111 07 0-1350-00830 321 09
0-1200-00806 112 14 0-1500-30635 105 05
0-1200-00806 204 10 0-1500-30730 105 13
0-1200-00806 205 10 0-1520-00820 401 23
0-1200-00806 208 19 0-1530-30740 503 07
0-1200-00806 421 19 0-1700-N1010 715 23
0-1200-00806 711 19 0-2000-03135 311 10
0-1200-00806 715 05 0-2000-03140 301 10
0-1200-01008 111 19 0-2000-03145 321 10
0-1200-01008 112 18 0-2010-02411 504 14
0-1200-01008 115 12 0-2010-02411 504 17
0-1200-01008 115 17 0-2010-02414 501 18
0-1200-01008 115 04 0-2010-02418 121 05
0-1200-01008 121 28 0-2010-03529 501 09
0-1200-01008 121 32 0-2010-03534 501 04
0-1200-01008 555 07 0-2030-03533 503 05
0-1200-01008 711 12 0-2040-02012 504 16
0-1200-01008 715 09 0-2040-02520 501 11
0-1200-01210 115 35 0-2040-02520 502 11
0-1200-01210 601 16 0-2040-02520 502 02
0-1200-01613 203 17 0-2040-02520 502 12
0-1200-31210 101 11 0-2040-02520 505 11
0-1200-33024 301 20 0-2040-03024 505 03
0-1200-33024 321 12 0-2040-03024 505 12
0-1220-00805 421 23 0-2040-03024 505 13
0-1220-01006 421 04 0-2040-03024 505 17
0-1220-01408 601 09 0-2040-03024 505 18
0-1260-00505 711 33 0-2050-01883 105 04
0-1260-00606 705 17 0-2150-01036 121 06
0-1260-00606 705 06 0-2170-01080 121 19
0-1260-00606 706 17 0-2171-01040 121 18
0-1260-00606 706 06 0-2171-01080 121 20
0-1260-00606 711 31 0-2210-00355 501 17
0-1260-00808 711 21 0-2210-00360 501 16
0-1260-00808 711 23 0-2210-00380 501 20
0-1300-00410 121 09 0-2220-00440 502 08
0-1300-00416 206 11 0-2220-00450 502 01
0-1300-00616 203 24 0-2230-00230 504 05
0-1301-00600 401 07 0-2230-00270 504 07
0-1305-00410 206 07 0-2230-00275 504 06
0-1305-00410 221 20 0-2230-00275 504 09
0-1305-00410 705 02 0-2230-00285 504 10
0-1305-00410 706 02 0-2230-00290 504 08
0-1305-00520 401 10 0-2230-00675 505 05
0-1305-00616 207 10 0-2231-00205 504 11

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2231-00407 505 16 0-4121-01704 505 18
0-2231-01010 501 01 0-4121-01706 505 03
0-2330-00695 505 08 0-4210-00303 501 21
0-2341-01065 503 02 0-4210-00304 505 20
0-2351-01035 503 03 0-4210-00404 502 03
0-2351-01075 503 01 0-4211-00202 504 17
0-2410-00440 501 06 0-4213-01203 501 18
0-2420-00445 502 09 0-4213-01404 502 12
0-2420-00640 505 01 0-4300-00202 504 18
0-2430-00433 505 15 0-4300-00402 504 13
0-2430-00655 505 06 0-4300-00404 501 07
0-2430-00665 505 07 0-4300-00606 505 02
0-2431-00260 504 12 0-4300-00606 505 14
0-2431-00600 505 09 0-4300-01010 501 02
0-2601-01057 503 06 0-4301-00303 505 22
0-2700-00012 101 29 0-4301-00404 502 06
0-2700-00012 121 07 0-4320-00202 504 14
0-2700-00012 121 23 0-4321-00902 504 16
0-2700-00012 231 09 0-4321-01404 502 11
0-2700-00012 235 10 0-4321-01404 502 02
0-2700-00055 101 21 0-4321-01406 505 11
0-2700-00070 112 06 0-4321-01704 505 17
0-2700-10080 112 04 0-4321-01706 505 13
0-2700-10080 115 08 0-4326-01404 501 11
0-2700-10112 111 15 0-4331-01706 505 12
0-2720-01206 705 09 0-4380-00202 121 21
0-2720-01206 706 09 0-4410-00202 504 15
0-2800-00202 121 35 0-4411-00404 505 19
0-2800-00202 231 11 0-4411-00606 505 04
0-2800-00202 235 12 0-4412-00404 502 10
0-2800-00383 121 35 0-4460-00606 505 10
0-2800-00383 231 11 0-4470-00402 502 07
0-2800-00383 235 12 0-5000-01002 715 01
0-2830-02920 121 34 0-5000-01002 716 15
0-2850-01800 231 10 0-5010-00000 715 11
0-2850-01800 235 11 0-5010-00000 715 12
0-3220-01820 401 15 0-5011-00000 715 08
0-3220-02516 421 26 0-5011-00000 715 11
0-3220-05970 601 217 0-5060—-00005 701 22
0-3300-01635 301 15 0-5060-00010 701 22
0-3310-02572 311 04 0-5060—-00015 701 22
0-3310-02575 321 06 0-5070-00020 715 32
0-3400-00000 321 14 0-5070-00020 715 33
0-3400-00100 601 13 0-5070-00020 716 11
0-3400-00170 601 24 0-5070-00020 716 12
0-3500-00830 711 07 0-5540-02401 715 13
0-3500-01018 235 02 0-5540-02401 716 16
0-4000-00400 551 16 0-5600—-02401 711 18
0-4010-00400 551 17 0-5600—-02401 712 15
0-4100-01004 502 04 0-5620—-00000 111 03

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-6000-06009 301 11 1-11660-1210 551 15
0-6000-06009 321 05 1-11660-1220 551 10
0-6000-06207 311 03 1-11660-1231 551 02
0-6002-32009 301 12 1-11660-1250 551 03
0-7000-10800 811 24 1-11710-1150 601 07
0-7000-10800 812 24 1-12020-1010 801 217
0-7010-00800 801 26 1-12020-1010 802 217
0-7010-00800 802 26 1-12020-1020 801 18
0-7110-00000 801 21 1-12020-1020 802 18
0-7110-00000 802 21 1-12020-1030 801 16
0-7110-00000 811 20 1-12020-1030 802 16
0-7110-00000 812 20 1-12020-1040 801 03
0-7120-00803 801 19 1-12020-1040 802 03
0-7120-00803 802 19 1-12020-1050 801 06
0-7120-00803 811 18 1-12020-1050 802 06
0-7120-00803 812 18 1-12020-1060 801 04
0-7130-04800 801 22 1-12020-1060 802 04
0-7130-04800 802 22 1-12020-1070 801 02
0-7200-00000 801 23 1-12020-1070 802 02
0-7200-00000 802 23 1-12020-1081 801 01
0-7200-10000 811 22 1-12020-1081 802 01
0-7200-10000 812 22 1-12020-1090 801 14
1-11110-1110 101 09 1-12020-1090 802 14
1-11160-1120 105 12 1-12020-1120 801 12
1-11160-1120 105 09 1-12020-1120 802 12
1-11160-1170 105 21 1-12020-1130 801 13
1-11330-0020 301 13 1-12020-1130 802 13
1-11330-0020 311 05 1-12020-1140 801 20
1-11330-1150 301 14 1-12020-1140 802 20
1-11330-1160 301 17 1-12020-1150 801 17
1-11330-1210 301 22 1-12020-1150 802 17
1-11330-1220 301 23 1-12020-1160 801 24
1-11330-1230 301 24 1-12020-1160 802 24
1-11330-1240 301 16 1-12020-1170 801 11
1-11340-1140 311 09 1-12020-1170 802 11
1-11350-0010 321 03 1-12020-1180 801 05
1-11350-0020 321 07 1-12020-1180 802 05
1-11350-1110 321 03 1-12020-1190 801 15
1-11350-1120 321 04 1-12020-1190 802 15
1-11350-1130 321 08 1-12020-1210 811 05
1-11350-1140 321 11 1-12020-1210 812 05
1-11510-1210 203 10 1-12020-1310 811 14
1-11660-0020 551 13 1-12020-1310 812 14
1-11660-1120 551 04 1-12210-1140 701 17
1-11660-1140 551 08 1-12210-1610 705 07
1-11660-1150 551 09 1-12210-1610 706 07
1-11660-1160 551 12 1-12640-0020 601 23
1-11660-1170 551 11 1-12710-1170 601 01
1-11660-1180 551 13 1-12710-1170 601 08
1-11660-1190 551 14 1-12710-1360 601 11

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-12710-1410 601 19 1-30010-3200 801 07
1-12710-1420 601 21 1-30010-3200 802 07
1-12710-1430 601 22 1-30010-3200 811 07
1-12710-1450 601 18 1-30010-3200 812 07
1-12710-1460 601 20 1-30010-3210 801 08
1-12710-1560 601 20 1-30010-3210 802 08
1-13150-1120 121 22 1-30010-3220 801 09
1-13160-1150 105 15 1-30010-3220 802 09
1-14320-1110 301 05 1-30010-3220 811 09
1-14340-1130 311 07 1-30010-3220 812 09
1-14670-1310 501 19 1-30010-3310 811 08
1-15330-0010 301 08 1-30010-3310 812 08
1-15330-1110 301 08 1-30010-3330 811 21
1-15330-1120 301 09 1-30010-3330 812 21
1-15340-0011 311 01 1-30100-0050 101 01
1-15340-1120 311 02 1-30110-3120 101 02
1-16110-1130 551 05 1-30110-3130 101 03
1-16210-1690 701 23 1-30110-3140 101 05
1-16350-1211 321 01 1-30110-3150 101 06
1-17650-0010 502 05 1-30110-3510 101 04
1-17650-0010 555 01 1-30110-3510 112 08
1-17650-1110 555 01 1-30120-3000 111 01
1-17650-1120 555 02 1-30120-3120 111 01
1-18130-1110 115 01 1-30120-3130 111 01
1-18130-1140 115 10 1-30120-3220 111 02
1-18130-1140 115 02 1-30120-3310 111 12
1-18210-1521 705 16 1-30120-3320 111 13
1-18210-1521 706 16 1-30120-3330 111 14
1-18620-0012 501 12 1-30120-3410 111 04
1-23670-1420 501 08 1-30120-3420 111 16
1-25210-1490 711 16 1-30120-3430 111 17
1-28210-1520 711 22 1-30120-3440 111 18
1-28210-1520 712 19 1-30120-3510 112 01
1-29210-1150 701 02 1-30120-3520 112 02
1-29210-1310 705 15 1-30120-3530 112 03
1-29210-1310 706 15 1-30120-3540 112 05
1-29210-1310 712 23 1-30120-3610 112 07
1-29210-1550 711 26 1-30120-3620 112 10
1-29210-1550 712 22 1-30120-3630 112 11
1-29210-1570 711 28 1-30130-3120 115 06
1-29210-1570 712 21 1-30130-3130 115 09
1-29520-1200 203 22 1-30130-3210 115 24
1-29520-1220 203 22 1-30130-3210 115 07
1-29520-1230 203 23 1-30130-3220 115 32
1-29520-1521 206 08 1-30140-3000 101 16
1-29710-1230 601 02 1-30140-3010 101 16
1-29710-1240 601 03 1-30140-3020 101 17
1-29710-1310 601 12 1-30140-3030 101 18
1-30010-3110 801 25 1-30140-3140 101 19
1-30010-3110 802 25 1-30140-3150 101 20

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-30140-3310 101 25 1-30210-2720 715 03
1-30140-3320 101 26 1-30210-2730 715 04
1-30140-3330 101 28 1-30210-3110 701 06
1-30140-3350 101 21 1-30210-3510 711 01
1-30150-2001 121 01 1-30210-3510 712 01
1-30150-2111 121 01 1-30210-3510 715 31
1-30150-2130 121 02 1-30210-3510 716 10
1-30150-2190 121 08 1-30210-3520 711 03
1-30150-2190 711 21 1-30210-3520 712 03
1-30150-2190 712 20 1-30210-3530 711 02
1-30150-2220 121 12 1-30210-3530 712 02
1-30150-3510 121 25 1-30210-3540 712 04
1-30160-1110 105 08 1-30210-3550 711 32
1-30160-3150 105 11 1-30210-3550 712 06
1-30210-1820 711 15 1-30210-3560 715 21
1-30210-1820 712 13 1-30210-3560 716 05
1-30210-2130 701 01 1-30210-3570 711 39
1-30210-2130 701 08 1-30210-3570 712 08
1-30210-2140 701 03 1-30210-3570 715 28
1-30210-2150 701 14 1-30210-3570 716 06
1-30210-2150 701 15 1-30210-3580 715 29
1-30210-2160 701 04 1-30210-3580 716 04
1-30210-2160 701 05 1-30210-3590 711 36
1-30210-2160 701 12 1-30210-3590 712 10
1-30210-2160 701 13 1-30210-3590 715 26
1-30210-2160 701 16 1-30210-3590 716 08
1-30210-2160 701 20 1-30210-3600 701 21
1-30210-2220 701 18 1-30210-3610 711 35
1-30210-2350 701 07 1-30210-3610 712 09
1-30210-2360 701 10 1-30210-3620 711 11
1-30210-2370 701 11 1-30210-3620 712 05
1-30210-2380 701 07 1-30210-3640 715 08
1-30210-2420 705 01 1-30210-3640 715 11
1-30210-2420 706 01 1-30210-3640 716 01
1-30210-2430 705 03 1-30210-3640 716 02
1-30210-2430 706 03 1-30210-3650 711 37
1-30210-2440 705 11 1-30210-3650 712 11
1-30210-2440 705 12 1-30210-3650 715 25
1-30210-2440 705 13 1-30210-3650 716 07
1-30210-2440 705 04 1-30210-3660 715 12
1-30210-2440 705 05 1-30210-3660 716 03
1-30210-2440 706 11 1-30210-3670 711 38
1-30210-2440 706 12 1-30210-3670 712 12
1-30210-2440 706 13 1-30210-3670 715 30
1-30210-2440 706 04 1-30210-3670 716 09
1-30210-2440 706 05 1-30210-3680 711 34
1-30210-2630 711 17 1-30210-3680 712 07
1-30210-2630 712 14 1-30210-3810 711 06
1-30210-2690 705 18 1-30210-3910 711 04
1-30210-2710 715 02 1-30210-3920 711 05

9-9



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-30310-1110 301 01 1-30520-3170 202 14
1-30350-1211 321 02 1-30520-3210 204 30
1-30410-1191 421 21 1-30520-3210 205 29
1-30420-2210 401 11 1-30520-3220 204 22
1-30420-2220 401 12 1-30520-3220 205 21
1-30420-2230 401 13 1-30520-3230 204 26
1-30420-2240 401 14 1-30520-3230 205 25
1-30420-2250 401 16 1-30520-3280 204 34
1-30420-2260 401 17 1-30520-3280 205 33
1-30420-2270 401 18 1-30520-3510 207 01
1-30420-2280 401 24 1-30520-3520 207 05
1-30420-2290 401 19 1-30520-3520 208 05
1-30420-2290 401 25 1-30520-3530 207 09
1-30430-2110 421 21 1-30520-3530 208 10
1-30510-1310 203 20 1-30520-3550 207 19
1-30510-2250 203 06 1-30520-3550 208 01
1-30510-3110 201 01 1-30520-3710 205 17
1-30510-3110 202 01 1-30520-3710 207 11
1-30520-2130 201 06 1-30520-3710 208 13
1-30520-2130 202 06 1-30520-3710 555 03
1-30520-2151 201 18 1-30530-2110 211 01
1-30520-2151 202 22 1-30530-2110 221 01
1-30520-2160 203 01 1-30530-2120 221 03
1-30520-2180 202 18 1-30530-2130 221 04
1-30520-2311 204 01 1-30530-2140 221 07
1-30520-2311 205 01 1-30530-2150 221 08
1-30520-2320 204 17 1-30530-2160 221 09
1-30520-2330 204 02 1-30530-2211 221 13
1-30520-2330 205 02 1-30530-2220 221 18
1-30520-2340 204 07 1-30530-2230 221 19
1-30520-2340 205 07 1-30530-2240 221 21
1-30520-2350 204 08 1-30530-2250 221 22
1-30520-2350 205 08 1-30540-0020 208 17
1-30520-2360 204 12 1-30540-2210 208 18
1-30520-2360 205 12 1-30540-2310 208 22
1-30520-2370 204 06 1-30550-2270 223 41
1-30520-2370 205 06 1-30550-2280 223 43
1-30520-2411 206 01 1-30550-2290 223 50
1-30520-2420 206 05 1-30610-0010 105 01
1-30520-2431 206 06 1-30610-0020 105 03
1-30520-2460 206 10 1-30620-2180 505 21
1-30520-2470 206 15 1-30630-0020 301 02
1-30520-2610 401 01 1-30660-0300 551 01
1-30520-2920 208 06 1-30660-3110 551 01
1-30520-2930 208 11 1-30670-2410 501 03
1-30520-3120 201 02 1-30670-3210 503 04
1-30520-3130 202 02 1-30710-1110 601 01
1-30520-3160 201 10 1-30710-1120 601 04
1-30520-3160 202 10 1-30710-1130 601 05
1-30520-3170 201 14 1-30710-1140 601 06




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-30710-1400 601 18 1-41010-1300 811 11
1-30710-1500 601 18 1-41010-1300 812 11
1-30710-1621 203 14 1-41010-1310 811 03
1-30710-1630 203 16 1-41010-1310 812 03
1-30710-2320 601 25 1-41010-1320 811 02
1-30710-2330 601 26 1-41010-1320 812 02
1-30910-0020 231 01 1-41010-1330 811 04
1-30910-0020 235 01 1-41010-1330 812 04
1-30910-2210 231 05 1-41010-1350 811 23
1-30910-2210 235 06 1-41010-1350 812 23
1-30910-3310 231 06 1-41010-1360 811 10
1-30910-3310 235 07 1-41010-1360 812 10
1-30910-3320 231 07 1-41130-1130 115 14
1-30910-3320 235 08 1-41130-1150 115 15
1-30910-3330 231 08 1-41420-1240 401 05
1-30910-3330 235 09 1-41420-1250 401 06
1-31150-1150 121 04 1-41520-1820 203 02
1-31340-1110 311 01 1-46150-2310 121 24
1-31620-0030 421 01 1-46210-2210 701 19
1-31620-1510 421 01 1-46210-2220 701 19
1-31620-1520 421 02 1-46210-2410 701 09
1-31620-1530 421 03 1-46620-0010 504 01
1-31620-1540 421 05 1-48420-1210 401 09
1-31620-1550 421 12 1-561130-1150 115 19
1-31620-1590 421 06 1-561150-1140 121 03
1-31620-1610 421 13 1-561150-1180 121 03
1-32210-1560 711 24 1-51160-1130 105 10
1-32210-1560 712 18 1-55210-3920 715 34
1-32710-1650 203 15 1-55210-3920 715 35
1-33130-1180 115 20 1-55210-3920 716 13
1-36430-2210 421 22 1-55210-3920 716 14
1-36430-2220 421 24 1-55210-4810 206 19
1-41010-1210 811 25 1-55210-4820 715 18
1-41010-1210 812 25 1-57010-3180 801 10
1-41010-1220 811 17 1-57010-3180 802 10
1-41010-1220 812 17 4-36610-1310 105 02
1-41010-1230 811 06 G125-1302 715 17
1-41010-1230 812 06 G125-1302 716 17
1-41010-1240 811 16 GC171-2208 715 22
1-41010-1240 812 16 GC171-2208 716 18
1-41010-1250 811 15 C182800-3100 711 30
1-41010-1250 812 15 C182800-3100 712 17
1-41010-1260 811 12 G239-9957 711 29
1-41010-1260 812 12 G239-9957 712 16
1-41010-1270 811 19 MA87054113000 207 15
1-41010-1270 812 19 NK127-B530-A 223 22
1-41010-1280 811 13 NK127-B542-A 223 20
1-41010-1280 812 13 NK127-F321-A 223 23
1-41010-1290 811 01 NK128-F230-A 223 16
1-41010-1290 812 01 NK146-BJ10-A 225 14




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
NK147-B520-F 223 18 NK192-E160-G 222 02
NK147-B910-B 224 12 NK192-F227-A 224 03
NK147-B920-B 224 13 NK192-F227-A 225 217
NK147-B930-B 224 19 NK192-F275-A 222 06
NK147-B940-B 224 20 NK193-1173-A 225 10
NK147-BE11-A 225 05 NK193-12G0-A 225 12
NK147-BH10-B 224 06 NK193-1316-D 225 18
NK147-BH20-B 224 05 NK193-1812-A 225 19
NK147-D020-A 224 32 NK193-1813-A 225 20
NK147-F021-B 224 07 NK193-1814-A 225 21
NK147-F130-A 225 17 NK193-1815-A 225 22
NK147-F711-A 225 08 NK194-1260-A 223 04
NK148-7000-F 225 01 NK194-62C2-A 224 15
NK148-8000-B 224 01 NK194-62C3-A 224 16
NK148-A111-A 222 01 NK194-62D0-A 224 17
NK148-A131-A 222 05 NK194-7130-A 223 11
NK148-A141-A 222 08 NK194-9011-A 223 39
NK148-A151-F 222 09 NK194-G321-A 224 14
NK148-A171-A 225 02 NK194-H413-A 224 21
NK148-A172-A 225 03 NK195-3201-B 224 33
NK148-A181-B 224 02 NK195-A601-A 223 45
NK148-A220-B 222 07 NK195-L022-A 223 03
NK148-B831-F 223 27 NK195-MO11-A 223 26
NK148-BL10-B 224 11 NK196-1611-U 223 14
NK148-C311-A 223 29 NK199-0808-A 225 07
NK148-C521-A 223 46 NK199-2136-B 223 33
NK148-F140-A 223 02 NK199-2136-B 224 29
NK148-F220-A 223 25 NK199-2136K 223 32
NK148-F941-A 225 04 NK199-2140-A 224 30
NK148-G700-F 225 01 NK199-2140-A 225 25
NK148-G800-B 224 01 NK199-72215-A 223 21
NK177-B220-C 223 31 NK908066816 223 42
NK177-F211-C 223 30 NK908066820 225 16
NK191-11L0-A 224 08 NK908066825 223 15
NK191-12P0-A 224 09 NK908066825 223 17
NK191-13E0-A 224 10 NK908336612 225 13
NK191-2140-A 223 09 NK908337616 225 09
NK191-2206-A 223 07 NK992220312 224 18
NK191-4260-A 223 34 NK995760600 224 22
NK192-2vV08-B 224 04 NK995760800 224 28
NK192-4507-A 222 04 NK997650516 223 35
NK192-4804-A 223 48 NK997800616 223 10
NK192-6314-A 223 13 NK997800616 223 19
NK192-7503-A 222 10 NK997800616 223 28
NK192-7508-B 222 11 NK997800616 223 49
NK192-8203-A 223 47 NK997800616B 225 11
NK192-8204-E 222 03 NK998010830B 223 05
NK192-9111-B 223 36 NK998310412 223 40
NK192-9121-A 224 24 NK998310512 225 23
NK192-95F1-B 224 23 NK998320412 223 12




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
NK998340616 225 24
NK998690410B 223 08
NK999261000 223 37
NK999271000 224 25
NK999400801 223 24
NK999400802 225 15
NK999510816 225 06
NK999511022 225 26
NK999520800B 223 06
NK999521000 223 38
NK999521224 224 26
NK999531200 224 27
NKLFB-1220 224 31
NKS092-00364 223 01




RUBBER CRAWLER CARRIER MST—800VD PARTS LIST

Document No.PE10800VD3-03
Third edition: October 10, 2012

Issued by  Morooka Co., Lid.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




